

| PART NUMBER | QUANTITY | DESCRIPTION |
|---------------|----------|---|
| 000188ALU | 60 | CLAMP-INTERLOCKING RPLCMNT 1BAG=10 |
| 00049614 | 1 | SENDER-OIL TEMP |
| 001881ALU | 10 | COVER-NUT 33MM HUB PILOT W/ CLAMP |
| 00212005P | 1 | PIGTAIL-TWIST IN, SCKT 0.18 BLTS-INDIV |
| 00212231 | 26 | KIT-MILL LITE M3 AMBERINCAND |
| 00212233P | 11 | MKR LGHT-BULL CONN' BEZL RED POLY'M3 |
| 00212237P | 14 | MKR LGHT'BULL CONN'BEZL'RED POLY'M3 |
| 00212331P | 4 | MKR-LIGHT'BULL CONN'BEZL'AMB 12V PLY |
| 00212333P | 23 | MKR-LIGHT'BULL CONN'BEZL'RED'12V POLY |
| 00212335P | 26 | KIT-MKR'LIGHT'BULL CONN BEZL'AMB'POLY |
| 00212337P | 6 | KIT-MKR'LIGHT'BULL CONN'BEZL'RED'POLY |
| 00212707P | 10 | KIT-MKR'LG'T'BULL CON BEZL RED CLR PLY |
| 01015801 | 5 | SNAP CAP / OBS - See Online TA Catalog for Options Cap-Snap |
| 02-01823-020 | 1 | SPACER-FRONT SUSP 20MM ALUM |
| 02-01823-035 | 1 | SPACER-SUSPENSION FRONT 35MM T ALUM |
| 02-01823-049 | 1 | SPACER-FRONT SUSP |
| 02-0512101 | 1 | FIBERGLASS FAIRING |
| 021407X1 | 1 | KIT-ADJUSTING SCREW |
| 023570ETN | 8 | WASHER-FLAT |
| 024328ETN | 1 | BEARING-RTL TPRD CUP SLG 4.72ODX0.9 |
| 024330 | 1 | BEARING-RLR TPRD CONE SLG 2.75BX1.1 |
| 026115 | 1 | NUT-STEERING WHEEL 7/8UNF |
| 03-01568 | 83 | GASKET-AXLE SHAFT |
| 0329313 | 2 | O-RING |
| 033-00882 | 5 | BRACKET-MUDFLAP |
| 033-5853 | 3 | O-RING |
| 033-6033 | 1 | O-RING |
| 0336039 | 1 | O-RING |
| 035428ETN | 6 | WASHER |
| 04087-8 | 1 | BUSHING |
| 048922 | 1 | BUSHING-OUT PUT SHAFT |
| 051-11152-990 | 9 | MIRROR-OVER DOOR-PM5 |
| 0551771JWS | 3 | HEADLIGHT HEATED 8800 EV2 4X6 LED LB |
| 0551781JWS | 3 | HEADLIGHT HEATED 8800 EV2 4X6 LED HB |
| 06-00487 | 1 | CABLE CLUTCH |
| 06143-23-401 | 4 | MONT CABLE TIE |
| 0619455 | 10 | O-RING |
| 061-9458 | 8 | O-RING |
| 065612BXW | 1 | DRYER AIR AD/IP |
| 06904D-604WHD | 8 | FITTING-REUSABLE STL SAE4 |
| 07-11-301-12 | 2 | DRAW-LATCH |
| 078918ETN | 7 | SHIM-0.003 |
| 078919ETN | 1 | SHIM 0.005 |
| 078920ETN | 1 | SHIM 0.010 |
| 078936ETN | 1 | BEARING-RLR CYLND SGL 2.17BORE X 0.83W |
| 085944ETN | 3 | RETAINING RING |
| 08929019 | 6 | NUT MJ14X1.5 |
| 092-953-4710 | 5 | SNAP RING |
| 0L1026CAT | 4 | PLUG |
| 0R275491BXR | 4 | GOVERNOR-D2 REMAN CORELESS |
| 0R325T | 2 | O-RING OFF HIGHWAY 22.438 X 0.385' |
| 0R3789 | 1 | WATER PUMP |
| 100079 | 1 | SEAL |
| 1000860818BSM | 2 | CABLE-HEATER CONTROL |
| 1000KM | 1 | LIGHT ASSY-CLEARANCE |
| 100126 | 2 | CYLINDER-2.5' ID X6' PUSH TYPE |

| PART NUMBER | QUANTITY | DESCRIPTION |
|-----------------|----------|-----------------------------------|
| 10023WAC | 4 | LOCKNUT-STOVER |
| 1003301 | 1 | BOLT-HEX 7/8-9NCX5-1/2 TORQUE ARM |
| 1003SG | 7 | GASKET |
| 10050WAC | 2 | BUSHING |
| 10094142 | 1 | CENTERBEARING ASSEMBLY |
| 1009551 | 5 | GASKET |
| 1010-1 | 2 | CLAMP-EXHAUST VEE BAND 5' |
| 1013125CAT | 4 | GASKET |
| 1022240 | 2 | UNIVERSAL JOINT |
| 102-2240OCC | 1 | SENSOR GP OCC |
| 102611 | 1 | SCREEN-MAGNETIC FILTER |
| 102620 | 2 | COVER-O RING |
| 102802BXW | 1 | KIT-R14 VALVE REPAIR |
| 1033-07781-01 | 1 | KIT-REPAIR FAN HUB |
| 10376-38 | 6 | VALVE-PILOT 5 PORT 3/8' |
| 104358BXWRMAN | 1 | KIT-CARTRIDGE REMAN AD4 |
| 10461052RMANOCC | 1 | STARTER, 42-MT V405 Occ |
| 10461054RMANOCC | 1 | STARTER, 42-MT V405 24V |
| 106358CLK | 450 | BEARING-ROLLER |
| 107516BXW | 1 | KIT-CYLINDER HEAD MAINT |
| 1075769CAT | 1 | SEAL-O-RING |
| 1076280CAT | 2 | SEAL-O-RING |
| 10764 | 4 | WELD COLLAR |
| 107-8618OCC | 1 | CONTROLL G OCC |
| 1090076CAT | 1 | SEAL-O-RING |
| 109494BXW | 1 | KIT-DELIVERY CHECK VALVE |
| 109495BXW | 2 | KIT-HEATER&THERMO 12V |
| 1095308CAT | 1 | SEAL-OIL PAN |
| 1095309CAT | 1 | GASKET-ROCKER COVER |
| 1095313CAT | 6 | GASKET |
| 109578BXW | 1 | KIT-CARTRIDGE |
| 109685BXR | 1 | DRYER-AIR REMAN AD9 |
| 109871BXW | 1 | AD-9 HARN&SPLC KIT |
| 10R2356-C1 | 1 | |
| 1101A043 | 1 | SPRING-AIR |
| 11020074 | 2 | SPRING-AIR |
| 1102B0R | 2 | SPACER |
| 1104B0R | 6 | BRACKET-CLAMP |
| 1104K002 | 2 | SPRING-AIR CAB |
| 110559CLK | 8 | NUT |
| 110907CLK | 4 | TRUNNION FLANGE |
| 110908 | 4 | GASKET |
| 110960 | 2 | SHAFT |
| 112028 | 2 | GUARD |
| 112050 | 1 | SEAL-OIL UPPER TRUNN |
| 11222WAC | 11 | WASHER-4.25' OD X 1.19' ID X .25' |
| 112278 | 12 | WASHER |
| 1131B0R | 2 | LENS-AMBER |
| 11418WAC | 2 | STABILIZER |
| 1142687CAT | 7 | SEAL-O-RING |
| 1149223 | 1 | SPACER |
| 115123 | 1 | KIT-SHAFT |
| 1170219 | 1 | GASKET |
| 1173036 | 3 | O-RING |
| 1178801CAT | 1 | SEAL-O-RING |
| 1187214CAT | 2 | SEAL - O RING |

| PART NUMBER | QUANTITY | DESCRIPTION |
|-------------|----------|--|
| 11947WAC | 2 | TORQUE ARM ASSY |
| 1195155CAT | 1 | SEAL - O RING |
| 1198784CAT | 6 | O-RING-INJECTOR 3176 |
| 119881 | 2 | NUT-WHEEL BRG. OUTER |
| 119882 | 1 | NUT-WHEEL BRG INNER |
| 119883 | 3 | LOCK-WHEEL BRG NUT |
| 12047781B | 95 | CONNECTOR 3WAY BLACK METRI PACK |
| 120925CLK | 8 | DRUM-BRAKE CLARK |
| 1211AS1G | 11 | LAMP-MARKER AMBER PERMASTAT 20/20 |
| 122418 | 1 | KIT-INPUT SHAFT |
| 122419 | 1 | KIT-OUTPUT SHAFT |
| 12-24N | 2 | TRANSFORMER |
| 1225L1208 | 3 | BUSHING-CAMSHAFT 1-1/2X1-7/8X1-3/16 |
| 1229C1511 | 100 | WASHER KWP |
| 1229F4634S | 6 | LOCK-FOR ON HWY USE ONLY |
| 1229S2697 | 3 | WASHER-CAMSHAFT RND 1-17/32X2-3/8X0.1 |
| 1229V1504 | 100 | WASHER ANCHOR PIN |
| 123821 | 16 | PIN-SPRING |
| 123947 | 1 | SLEEVE-WEAR |
| 124310 | 8 | SLEEVE-OIL SEAL |
| 124370 | 2 | SPINDLE |
| 1246V1166 | 20 | DOWEL |
| 125131 | 1 | ADJUSTER-CLUTCH AUTO |
| 125578 | 5 | SHIM-PINION BRG CAGE |
| 125579 | 8 | SHIM-PINION CAGE |
| 1260073CAT | 1 | ELBOW |
| 1262702CAT | 1 | SEAL CAT TURBO LOWER |
| 1262704CAT | 1 | SEAL CAT TURBO UPPER |
| 1270929 | 1 | CLAMP NSS-PER PPD MARKETING |
| 127122 | 3 | COVER-DUST NO LONGER AVAILABLE WITH NO REPLACEMENT |
| 127200 | 6 | BRAKE-CLUTCH KWIK CONN |
| 127545 | 10 | O-RING |
| 127588 | 1 | TAIL SHAFT NUT |
| 127591DAN | 1 | SEAL-OIL |
| 127592DAN | 1 | SEAL-OUTPUT |
| 127760DAN | 4 | BRAKE CLUTCH 2.000-10 SPLINE HD |
| 127808ETN | 1 | KIT-CAMSHAFT BUSHING |
| 127836 | 10 | DIFFERENTIAL SPIDER |
| 127859DAN | 1 | SLEEVE & BRG ASSY |
| 12789WAC | 2 | BUSHING |
| 1280331 | 2 | HOSE 90° |
| 128049 | 3 | NUT-YOKE RETAINING |
| 12815 | 18 | BUSHING(20EA=1BAG) |
| 128257DAN | 1 | DISC-FRONT |
| 128258DAN | 1 | DISC-CLUTCH |
| 1284124 | 2 | FILTER KIT |
| 128643ETN | 1 | GASKET |
| 129034ETN | 2 | WASHER-NYLON |
| 129035 | 1 | SWITCH |
| 129047 | 1 | HARNES-WIRING |
| 129132ETN | 13 | LOCKWASHER-TANGED |
| 1291653CAT | 1 | SEAL-O RING |
| 1292893 | 1 | DOWEL |
| 129-6628OCC | 1 | SENSOR GP SP OCC |
| 1299452CAT | 10 | GASKET EXHAUST MANIFOLD |
| 13010020 | 1 | VALVE-CONTROL HEIGHT CABMATE |

| PART NUMBER | QUANTITY | DESCRIPTION |
|---------------|----------|------------------------------|
| 1301-A | 5 | LAMP-MARKER AMBER |
| 13-04726 | 2 | BUSHING-PIVOT |
| 13050TWD | 1 | BREATHER |
| 1313142PE | 23 | NUT-FLANGE METRIC M8 |
| 1314164CAT | 3 | GASKET |
| 13200R | 3 | LAMP ASM 24V |
| 132-2072 | 2 | O-RING |
| 132829800701 | 1 | KIT-NEUTRAL SWITCH |
| 1331294PAC | 1 | MOTOR-FAN COOLANT |
| 1337023 | 1 | KIT-NEUTRAL SWITCH |
| 134292 | 1 | CUP-BEARING |
| 13653FUL | 22 | O-RING |
| 1378101 | 4 | O-RING |
| 13835FUL | 4 | O-RING |
| 140-000-202T | 9 | WASHER CHROM POLISHED |
| 140904 | 3 | VALVE RELOADING |
| 140AB0R | 2 | LIGHT-LED-BUMPER GUIDE-AMBER |
| 14142 | 50 | O-RING |
| 142405 | 1 | GAUGE-FUEL LEVEL |
| 142-5867 | 1 | SEAL GP |
| 1427001OCC | 2 | CHAMBER-BRAKE |
| 1430001OCC | 8 | CHAMBER-BRAKE (PKGD) |
| 14311FUL | 5 | GASKET-(5 EA=1 PACK) |
| 143346 | 1 | SWITCH |
| 14335 | 5 | GASKET KWP |
| 14341 | 1 | PISTON |
| 14347 | 5 | GASKET NR KWP |
| 14349 | 4 | GASKET KWP |
| 14364 | 1 | GASKET NR |
| 144277AMA | 3 | SENDER-TEMPERATURE |
| 144455 | 1 | SENDER-TEMPERATURE |
| 1466X6WHD | 5 | FTG-RE,#6J844 TO #4FNPT |
| 1466X6X6 | 5 | FITTING TEE |
| 1471X4 | 5 | FITTING TEE |
| 1471X6 | 5 | FITTING TEE |
| 1472X6 | 5 | FITTING TEE |
| 1472X8 | 5 | FITTING TEE |
| 1473781CAT | 1 | GASKET-SET WATER PUMP |
| 14765 | 25 | O-RING |
| 148-1980CAT | 1 | EXHAUST MANIFOLD CAT CENTER |
| 15002CS1 | 1 | SPRING-RUBBER |
| 15532 | 13 | GASKET-(U.P.20)KWP |
| 1558725 | 1 | GASKET |
| 15SP225626 | 1 | SPACER WHEEL RIM SPOKE |
| 15WB225212 | 2 | WEDGE BAND |
| 16003WAC | 1 | STRAB HARDWARE PACK |
| 16021FUL | 1 | CLUTCH |
| 1612CHR | 7 | HUBCAP-STEER OIL |
| 1613CHR | 3 | HUBCAP |
| 1617-04837-01 | 2 | CYLINDER-AIR |
| 161C5 | 3 | SPRING-CLUTCH ANTI RATTLE |
| 16463 | 2 | SPACER |
| 1652GRV | 2 | COVER-HORN(1EA=1PR) |
| 1655115PE | 4 | PACCAR FUEL FILTER |
| 16566 | 25 | BUSHING PBP |
| 16628FUL | 10 | RING RETAINING |

| PART NUMBER | QUANTITY | DESCRIPTION |
|---------------|----------|--|
| 16656FUL | 1 | HOUSING PTO BRAKE |
| 168270 | 18 | LAMP ASSY-TAIL 12V RH |
| 168340 | 18 | LAMP ASSY-TAIL 12V LH |
| 17021WAC | 2 | STRAB 16.75'CENTER TO CENTER |
| 17073 | 2 | GASKET |
| 1731-0038 | 1 | BREAKER-CIRCUIT |
| 1731-0050 | 1 | BREAKER & BRACKET ASSY-CIRCUIT |
| 17340BLT | 2 | BELT-V 17/32TWX34EL |
| 174-2475 | 1 | SEAL-INTEGRA |
| 1745-2334 | 1 | SWITCH-OIL PRESSURE 6 PSI |
| 1745-2443 | 1 | SWITCH-PRESSURE 6PSI |
| 17500BLT | 2 | BELT-V 17/32 TW X 50 EL |
| 17525BLT | 2 | BELT-V 17/32 TW X 52 1/2 EL |
| 17540BLT | 2 | BELT-V 17/32 TW X 54 EL |
| 17555BLT | 2 | BELT-V 17/32 TW X 55 1/2 EL |
| 17580BLT | 1 | BELT-V 17/32 TW X 58 EL |
| 17610BLT | 12 | BELT-V 17/32 TW X 61 EL |
| 177063-21 | 3 | CLIPS-TINNERMAN 'U' |
| 1790442K | 1 | RETAINER |
| 17975WAC | 4 | TORQUE ROD |
| 1797696PE | 1 | O RING- FUEL LIFT PUMP |
| 18-05051 | 1 | SWITCH-FAN HSFO |
| 1820941K | 2 | KIT-PLUNGER |
| 1825427PAC | 3 | FILTER AIR CARTRIDGE INTERIOR XF |
| 1832317CAT | 1 | SEAL O-RING |
| 184-10576-990 | 5 | MIRROR-CONVEX |
| 1843659PE | 1 | FILTER COOLANT PACCAR MX |
| 1844625PE | 7 | RING-SEALING 22.0X13.0X1.5 |
| 1857668OCC | 1 | FUEL LIFT PUMP MANUAL OCC |
| 186-10485-800 | 19 | COVER TO MIRROR HEAT |
| 186-11242-990 | 49 | MIRROR HEAD |
| 1868249PAC | 5 | BLADE WINDSHIELD WIPER |
| 187-8969 | 1 | BEARING |
| 1890143PE | 5 | QUICK RELEASE COUPLING |
| 18C836H | 15 | BOLT |
| 19020302 | 1 | ALTERNATOR-22SI 130AMPS J180 HINGE |
| 19020310 | 1 | ALTERNATOR-22SI 150AMPS J180 HINGE 12 |
| 1906958PE | 1 | GASKET SET |
| 1914283PAC | 1 | PUMP TILT CAB |
| 19198 | 50 | RING RETAINING NR |
| 19200Y | 7 | LAMP-DOUBLE BULB, AMB K37 |
| 1922496PE | 2 | ELEMENT OIL FILTER CENTRIFUGAL/Min.-Qty:12 |
| 1924761PE | 1 | GASKET-VALVE COVER |
| 19365 | 2 | BOLT |
| 19366 | 2 | BOLT |
| 1939435OCC | 1 | FUEL LIFT PUMP |
| 1945338 | 1 | SENSOR GP-PR |
| 1946722CAT | 1 | SENSOR GP-PR |
| 19481 | 8 | GASKET KWP |
| 1948921PE | 2 | PACCAR OIL ELEMENT |
| 1949630PE | 1 | VALVE & SCREEN ASSY-FUEL PRIMING PUMP |
| 1976038PE | 1 | STUD-SHOULDERED, M8XM8 |
| 1978419CAT | 7 | GASKET |
| 19974 | 2 | VALVE-INSERT |
| 1AAA05 | 1 | ELBOW-RUBBER AIR 90DEG 5-1/2 |
| 1AAA27 | 1 | HOSE-HUMP SGL 6'X6' RBR |

| PART NUMBER | QUANTITY | DESCRIPTION |
|-------------|----------|--|
| 1B8705 | 2 | WOODRUFF KEY |
| 1J9671CAT | 3 | SEAL- O RING |
| 1S4295CAT | 3 | GASKET-TURBO MOUNTING |
| 1S9544CAT | 1 | SEAL- O RING |
| 1W4204 | 1 | RING-SEAL |
| 2000GRV | 2 | HORN ASSY-AIR 25' RECT INCL PEDEST |
| 20-04663 | 2 | TAPE-GLASS CHANNEL 1EA=1 RL/100' |
| 200819 | 5 | LED ROOF LIGHT |
| 200820 | 5 | LED ROOF LIGHT |
| 20105TWD | 1 | KEY Q86 OBS-NO LONGER AVAILABLE PER PACCAR |
| 20111008 | 1 | BEZEL COVER EACH KW 2.5' |
| 20116TWD | 1 | PIN NO LONGER AVAILABLE PER PACCAR |
| 20-13412L | 1 | HANDLE **123 |
| 2016001PE | 9 | SEAL, 18.2MM |
| 2018671PE | 6 | O-RING |
| 20225 | 25 | O-RING |
| 2033-002 | 1 | LAMP-ASSY LED |
| 20332 | 2 | SHAFT |
| 204163SFLG | 4 | HEAD ASSY-Filter |
| 20514 | 6 | GASKET |
| 20517 | 3 | PIN-DOWEL |
| 20521TWD | 3 | SCREW OBS NO LONGER AVAILABLE PER PACCAR |
| 20551-016 | 2 | PIN-CAB HINGE |
| 20621TWD | 1 | SEAL |
| 20737 | 6 | SET SCREW OBS-NO LONGER AVAILABLE PER PACCAR |
| 20-74-91 | 6 | LOCKNUT |
| 2097309 | 2 | PLUG |
| 2106815 | 2 | CLAMP ASSY |
| 210736DAN | 1 | SEAL_OIL NO LONGER AVAILABLE |
| 2108032 | 6 | SPACER |
| 2111922 | 5 | STUD |
| 2113-01 | 2 | VENT-FUEL TANK |
| 2114523CLK | 2 | WASHER |
| 21203Y | 4 | LAMP-SIDE MAKE YELLOW |
| 21299 | 1 | END PLATE-SHIFTER W/SEAL |
| 21342 | 2 | SPACER |
| 21364 | 2 | GASKET |
| 2147566CAT | 10 | SEAL- O RING |
| 2147567CAT | 1 | SEAL- O RING |
| 2147568CAT | 25 | SEAL-O RING |
| 2153198CAT | 6 | SEAL- O RING PUMP GRP FUEL INJ |
| 216545S | 3 | RECEPTACLE-LIGHTER |
| 2165583CAT | 1 | BUSHING-CAMSHAFT |
| 21706 | 1 | SWITCH |
| 21966 | 1 | PLUNGER |
| 220-2 | 3 | LENS-TURN SIGNAL GREEN SQ |
| 220-3 | 3 | LENS SQUARE, S HIGH (BEAM) |
| 2203373 | 1 | O-RING |
| 2210C5983 | 2 | CAMSHAFT |
| 22-11 | 1 | LENS-HIGH BEAM SBM/B |
| 22186-000 | 2 | BRACKET-TORQUE ROD |
| 22-2 | 1 | LENS-OIL/WATER |
| 2234788PE | 4 | PACCAR OIL FILTER |
| 2246361 | 1 | SEAL-PIP |
| 2252-1D | 1 | SPLITTER-RETURN NORMAL FLOW |
| 22550BLT | 1 | BELT-V 22/32 TW X 54 1/2 EL |

| PART NUMBER | QUANTITY | DESCRIPTION |
|-------------|----------|--|
| 2256435 | 1 | CLAMP-V-BAND |
| 22570BLT | 2 | BELT-V 22/32 TW X 56 1/2 EL |
| 2258H1230 | 6 | SPRING-RETURN BRAKE 3/4X5-1/2 GRN |
| 22-6 | 8 | LENS-'TURN SIGNAL'GRN |
| 2264755CAT | 2 | SEAL-CRANKSHAFT GROUP |
| 22-7 | 5 | LENS-RED MILKY/PLAIN |
| 2277129PE | 13 | FILTER FUEL |
| 2287088 | 1 | SEAL-O-RING ORFS |
| 2287102 | 1 | SEAL-O-RING-STOR |
| 22898 | 1 | SPACER |
| 22940 | 1 | SWITCH-REVERSE |
| 22941FUL | 3 | SWITCH-NEUTRAL |
| 229859BXW | 1 | QUICK RELEASE VALVE |
| 230123-6 | 8 | WASHER DRIVESHAFT |
| 230292FUL | 3 | KEY WOODRUFF |
| 2303728CAT | 9 | SEAL- O RING |
| 2303775CAT | 9 | SEAL- O RING |
| 23-15346L | 1 | SILL-DOOR OUTHER LH |
| 23159 | 1 | GEAR |
| 231843 | 3 | SLEEVE |
| 233-6742 | 1 | VALVE GP CHECK FUEL FILTER |
| 2339474CAT | 1 | GASKET-SET SINGLE CYL HEAD |
| 234033 | 1 | GAUGE-OIL TEMP |
| 23504851 | 1 | BOLT M18X1.5X100(12.9001) |
| 23505265 | 2 | COOLANT LEVER MODULE |
| 23509603 | 2 | SEALANT BLACK RTV 11 OZ |
| 23511991DDC | 2 | GASKET-VALVE COVER S60 |
| 23513509 | 1 | SEALANT GASKET ELIMINATOR 518-50ML |
| 23513842 | 1 | SEAL COPPER TUBE |
| 23516322DDC | 5 | GASKET-ROCKER COVER S60 |
| 23517242 | 10 | ISOLATOR,OIL PAN ENGINE |
| 23520380 | 1 | LOW COOLANT SENSOR |
| 23521935DDC | 1 | SEAL-CAMSHAST THRUST PLATE |
| 23522269DDC | 2 | GASKET-VALVE COVER |
| 23529492 | 1 | BRACKET KIT |
| 23530407 | 1 | BREATHER FILTER HYD |
| 236577BXW | 1 | GOV GASKET |
| 237-4983 | 1 | ELBOW AIR |
| 2385078 | 2 | SEAL-O-RING STOR |
| 2385080 | 1 | SEAL-O-RING STOR |
| 240069BXW | 1 | COVER |
| 242026BXW | 4 | GASKET |
| 2429537CAT | 3 | SEAL-ROCKER COVER |
| 2431159 | 14 | FASTENER |
| 243430BXW | 2 | GASKET-STRAINER |
| 2500CR2-12V | 3 | LAMP DOME |
| 250-4-21-1 | 1 | END YOKE |
| 250-4-271-1 | 1 | YOKE-END HALF ROUND |
| 250-70-18X | 7 | KIT-BEARING RETAINER |
| 25-705084CP | 1 | PIPE-EXHAUST STACK 7-5X84 STL CHR CRV |
| 258-4 | 1 | FLASHER-24 NEG GRND |
| 25K40116 | 5 | RING-SEALING |
| 25P60024CP | 1 | PIPE EXHAUST STACK 6X24' STL CHR CRV/O |
| 26-124 | 1 | STARTER-RELAY F177 |
| 2628382 | 1 | GASKET |
| 26316-002 | 2 | ANGLE-CAB DOOR |

| PART NUMBER | QUANTITY | DESCRIPTION |
|----------------|----------|--|
| 266-1466 | 2 | SENSOR GP |
| 2727018 | 1 | SEAL-O-RING |
| 2727936 | 1 | GASKET |
| 2749374 | 3 | GASKET-RETEN |
| 274C6 | 6 | PIN-DRIVING AS 14 INCH |
| 277516BXW | 1 | VALVE CONTROL TW1 |
| 278035BXW | 4 | SLACK ADJUSTER |
| 278615BXW | 1 | DOUBLE CHECK VALVE 3 PORT |
| 2788FDM | 1 | BEARING-RLR TPRD CONE SGL 1.50B X 1.0 |
| 280809BXW | 1 | DOUBLE CHECK VALVE 4 PORT |
| 2812725CAT | 1 | VALVE GP |
| 281560BXW | 1 | VALVE-BASIC CON TH3'BW' |
| 2832446 | 1 | SEAL-O-RING |
| 284142BXW | 1 | VALVE-SAFETY |
| 2850276 | 1 | PULLEY AS |
| 286171BXW | 1 | DUAL FOOT VALVE (BASIC) |
| 287277BXW | 1 | VALVE-RELAY R8 |
| 2876637CAT | 1 | CAP AS |
| 288004BXW | 1 | LOW PRESS IND |
| 288253BXW | 1 | VALVE-SYNCRONIZING |
| 2882686 | 1 | GASKET |
| 2890704 | 1 | TUBE AS-FUEL |
| 2892088 | 3 | O-RING |
| 2893661 | 3 | SEAL |
| 289925BXR | 1 | COMPRESSOR-AIR REMAN |
| 2899732 | 1 | SEAL-O-RING |
| 2920BX | 2 | BRACKE DRUM BALANCED |
| 29311TWD | 1 | BUSHING REDUCER |
| 2937638CAT | 1 | GASKET-TURBO MOUNTING |
| 2953099 | 5 | PLUG-SPARK CAT |
| 29558329 | 2 | FILTER KIT TRANSMISSION |
| 2967724OCC | 1 | COIL AS |
| 2967780 | 3 | GASKET PDF |
| 2A3398CAT | 3 | GASKET-OIL PAN PLUG |
| 2M-9780 | 1 | SEAL O RING |
| 2N8630CAT | 2 | GASKET |
| 2R6806 | 1 | CONNECTOR |
| 300122BXW | 4 | CONNECTOR RETAINER |
| 300MR14S | 2 | HOLDER-MUDFLAP STNLS STL |
| 3081504 | 4 | CLEANER NOZZ |
| 308925-30 | 1 | CLUTCH EP 15.5,1860TORQ VCT DAMPR 7-SP |
| 30GN15 | 2 | KIT-DOOR LOCK KW |
| 3104139 | 1 | PULLEY IDLER |
| 31319-98 | 2 | BLADE-19.00'-91 SERIES-ANCO |
| 314147ETN | 4 | KIT-MINOR OVERHAUL |
| 3141B | 4 | DRUM-BRAKE |
| 317-0642 | 1 | WIRING KIT |
| 31889 | 4 | SPRING-CB ABTENNA 3'PRO-STICK |
| 31S | 8 | SPRING-COMPRESSION |
| 3202B8816 | 1 | SHAFT-AXLE |
| 320734 | 28 | KEY-BLANK W/KW LOGO** |
| 325635ETN | 2 | KIT-SLACK&BRKT |
| 325GRA | 3 | SHIELD-IND LAMP SQ. |
| 3266C1095 | 1 | COVER-PINION |
| 3270-0610-0100 | 100 | TUBING AIRBRAKE BLACK 3/8'OD 100FT |
| 3270-0810-0100 | 100 | TUBING AIRBRAKE BLACK 1/2' OD 100FT |

| PART NUMBER | QUANTITY | DESCRIPTION |
|----------------|----------|---------------------------------------|
| 3270-1010-0100 | 100 | TUBING AIRBRAKE BLACK 5/8' OD 100FT |
| 32789 | 1 | BUSHING |
| 328344ETN | 2 | KIT-KNUCKLE PIN REPLACEMENT |
| 328348ETN | 1 | KIT-KING PIN |
| 328349ETN | 0.5 | KIT-KING PIN |
| 3300-2 | 1 | HORN VALVE DUAL OUTLET |
| 330-3024 | 45 | GASKET-HUBCAP |
| 330-3118 | 18 | GASKET |
| 330646BXW | 1 | BRAKE-ASSEMBLY 16.5X7RRD |
| 330647BXW | 1 | BRAKE-ASSEMBLY 16.5X7RRD |
| 334-1390 | 1 | SENSOR-TEMP |
| 334-3103 | 1 | VALVE GP-SOL |
| 334-3104 | 1 | VALVE GP-SOL |
| 338CF-P | 2 | AMMETER |
| 3418888 | 4 | PUSHROD-VALV |
| 3433051 | 3 | CHAMBER-SPRING SERV TR3036 |
| 34-330KEN | 1 | SWITCH-POWER WINDOW |
| 3492654 | 2 | SEAL-AS WATER |
| 35066 | 4 | SEAL-OIL, SCOTSEAL CLASSIC FRONT AXLE |
| 3538397 | 1 | CONNECTOR AS |
| 3538398 | 1 | CONNECTOR AS |
| 35618-004 | 1 | LEVER-CLUTCH CONTROL |
| 370119AFDM | 1 | SEAL-OIL |
| 3710X | 1 | DRUM-BRAKE |
| 372-7097 | 7 | KIT-HUB SEAL |
| 37532CHR | 3 | SEAL |
| 3800X | 2 | DRUM BRAKE 15.00X4.00' |
| 3805840 | 1 | ELEMENT AS-BREATHER |
| 38120-999A | 1 | PUMP WATER FLUID |
| 382942PAC25 | 1 | FILTER FUEL |
| 39017-04 | 1 | VALVE-SEAT IPS3 LH |
| 391PL-P | 2 | SENDER-FUEL TANK |
| 392200-30 | 1 | FAN-ACS 30' 9 BLADE |
| 39933 | 4 | SEAL-OIL |
| 3D-2824 | 4 | O-RING |
| 3E6768 | 1 | SEAL LIP |
| 3E8017 | 2 | LOCKNUT |
| 3J1907CAT | 14 | SEAL- O RING FUEL LITER LINE |
| 3J-7354 | 4 | SEAL O-RING |
| 3K0360 | 6 | SEAL |
| 3P0647 | 1 | SEAL O-RING |
| 3P-1156CAT | 3 | SEAL- O RING |
| 3S9643 | 4 | SEAL-THERMOSTAT |
| 400001045E | 101 | BOLT STUD WHEEL |
| 40010140M1D | 2 | KIT SLACK ADJUSTER |
| 4017TLT | 2 | LAMP-BOX LH S/T/T BACK-UP |
| 401HVK | 1 | RIGHT AND LEFT VENT COVERS |
| 40208R | 4 | LAMP ASSY 24V |
| 40209R | 4 | LAMP ASSY 24V |
| 40209Y | 2 | LAMP ASSY 24VOLT |
| 4023KW | 21 | BUTTON-RUBBER |
| 40246-20 | 1 | CAP-OILFILLER 3 7/8' |
| 402HVK | 2 | HVK CENTER VENT COVERS |
| 4089405CUM | 6 | CONNECTING ROD BEARING KIT |
| 409-72417 | 1 | SLACK ADJUSTER |
| 409-72418 | 1 | SLACK ADJUSTER |

| PART NUMBER | QUANTITY | DESCRIPTION |
|----------------|----------|---|
| 411061A1 | 1 | KIT RELIEF VALVE CAP&O-RING |
| 4111-4A | 1 | VALVE-DUMP |
| 4134-6C | 35 | FITTING VALVE |
| 41-400-1S | 2 | CLAMP-V 4' |
| 4160-20-BWS | 1 | ARM-ELECTRIC WINDSHIELD WIPER RH |
| 421-491 | 6 | 3-WIRE MOLDED TAIL LIGHT PLUG |
| 4217546 | 1 | GAUGE-CLUTCH PRESSURE |
| 4245-022 | 20 | 1/8 AIR TUBING SYBFLEX |
| 4247-0410-0100 | 99.5 | TUBING-100'/RL CONT BLACK BLACK TYPE |
| 42620TRB | 3 | BEARING-RLR TPRD CUP SGL 5.00OD X 0.88 |
| 4300241 | 1 | GEAR-COUNTERSHAFT |
| 4300382 | 1 | WASHER |
| 4301372 | 25 | SPRING |
| 4302320 | 5 | COVER |
| 4302676 | 2 | GASKET |
| 4303336 | 25 | RETAINER |
| 4303465 | 2 | HARNESS-SPEED SENSOR |
| 4303583 | 6 | GASKET |
| 4304023 | 2 | PLUG |
| 4304602 | 1 | BREATHER |
| 4304614 | 3 | KEY |
| 4304827 | 1 | ELEMENT-OIL FILTER |
| 4304840 | 2 | KEY COUNTERSHAFT SQUARE |
| 4305294 | 5 | GASKET-SHIFT LEVER HOUSING |
| 4305309 | 3 | GASKET-(5EA=1PACK) |
| 4305310 | 6 | GASKET |
| 4305452 | 5 | GASKET HOUSING SHIFT TOWER |
| 4305713 | 2 | TUBE LUBE |
| 4305715 | 1 | TUBE LUBE SPLITTER |
| 4306632 | 1 | CYLINDER-SPLITTER |
| 4306648DAN | 1 | CLUTCH-SLIDE |
| 4307247 | 10 | GASKET |
| 4308226 | 2 | GASKET-CL HOUSTING |
| 4308850 | 8 | GASKET-COVER,BRG,REAR |
| 43103 | 2 | 4' LED BACKUP LIGHT |
| 43761CHR | 2 | SEAL-OIL, SCOTSEAL PLUS XL FRONT AXLE |
| 43764CHR | 1 | SEAL-OIL, SCOTSEAL CLASSIC TRAILER |
| 44165-201 | 1 | CAP FILLER |
| 44968CHR | 4 | SEAL |
| 45042RTL | 3 | KIT-MODEL 45 12 VOLT STOP TAIL |
| 45202R | 6 | TAIL LAMP |
| 452250X1 | 1 | ACTUATOR CAM SERVICE ASSY |
| 452262X3RGT | 1 | FOOT PEDAL SERVICE ASSY |
| 453795-8CHR | 9 | GASKET-HUBCAP |
| 453807-4CHR | 5 | PLUG(4EA=1BX) |
| 453813-4CHR | 3 | PLUG(4EA=1BX) |
| 453869-8CHR | 3 | GASKET-HUB |
| 453879-4CHR | 14 | PLUG(4EA=1BX) |
| 45413GR0 | 5 | LIGHT MKR YEL 2.5' RND SRFEMNT SNGL B |
| 45478 | 1 | WASHER |
| 456158 | 2 | SHROUD-LOWER |
| 45700 | 1 | GROMMET-RUBBER |
| 45713GR0 | 4 | CLR/MKR LAMP-YEL, LOW-PROFILE W/O BEZE |
| 45822GR0 | 2 | LIGHT MARKER CLEARANCE 2' RED ROUND |
| 45901R | 10 | LAMP FOG/REVERSING/24V OBS NO LONGER AVAILABLE PER PACCAR |
| 45903 | 11 | LAMP-REVERSING W/REFLECT |

| PART NUMBER | QUANTITY | DESCRIPTION |
|---------------|----------|---|
| 45904Y | 12 | LIGHT |
| 45911R | 6 | LIGHT FOG OBS NO REPLACEMENT PER TRK-LITE |
| 45913TLT | 3 | LAMP |
| 45914Y | 2 | LAMP-DIRECTION INDICATOR |
| 45922R | 5 | LAMP-STOP/TAIL RED |
| 463 003 911 0 | 3 | RING SEAL |
| 464930 | 1 | STRAP- MOTOR- HVAC- STEEL |
| 46792GRC | 2 | LAMP-CLR&MKR RED |
| 46873GR0 | 1 | LIGHT MARKER CLEARANCE T/BACKII YELL |
| 47691-000L | 4 | TORQUE ROD BUSHING TRANSV HAS-HMX-RTE |
| 47691CHR | 7 | SEAL-SCOTSEAL PLUS XL NARROW ABS |
| 480829 | 1 | SWITCH-TURN SIGNAL |
| 48100124 | 2 | KIT SERVICE REPAIR 80 |
| 48100276 | 1 | KIT SERVICE REPAIR/214 |
| 48100427 | 1 | Kit Service 563 |
| 48100511 | 1 | KIT SERVICE REPAIR SRK645 |
| 4954905 | 1 | SENSOR TEMPERATURE |
| 4F7390CAT | 1 | SEAL- O RING GENERAL |
| 4H7869 | 1 | GASKET |
| 4L0520 | 14 | STUD |
| 4N0699 | 1 | GASKET |
| 4N1151 | 2 | GASKET W54C |
| 4P8279CAT | 1 | EXHAUST MANIFOLD CAT |
| 4P8280CAT | 1 | EXHAUST MANIFOLD CAT |
| 4W4014 | 1 | GASKET W54C |
| 4W8133CAT | 1 | SEAL-BRAKESAVER 3400 |
| 4W8134CAT | 1 | SEAL-BRAKESAVER 3400 |
| 5000K-LED | 5 | LIGHT LED |
| 5003A | 4 | KIT-LENS |
| 5003C | 5 | LENS-MARKER-CLEAR |
| 5004187BXR | 1 | COMPRESSOR AIR REMAN TF750 |
| 5009233BXW | 1 | KIT BOLT AD-IS AIR DRYER |
| 5010A00003 | 9 | SWITCH-BRAKE, ENGINE PBP |
| 501VGK | 3 | COVER CHROM |
| 5022-02200-01 | 1 | COOLING LEVEL SENSOR |
| 507B0481103 | 1 | STACK-7X48, S30,RDC5, ST(OD), CHR |
| 50AP | 5 | CLAMP-EXHAUST ACCUSEAL 5'SS POL |
| 50AS | 2 | (EW018)CLAMP-EXHAUST ACCUSEAL 5' SS |
| 50BJ800SCP | 4 | BUTJNT-WIDE BND BUTJNT NO MTGBRKT |
| 51006 | 2 | HOSE ASSY |
| 5101760 | 1 | ELEMENT CRANKCASE VENTILATION |
| 5-103X | 3 | KIT-U JOINT 1000 |
| 51-13 | 5 | BLADE-WIPER H.D.FLAT |
| 51-14 | 2 | BLADE-WIPER H.D.FLAT |
| 512659V2 | 1 | KIT-MIRROR BRACKET BENT ARM |
| 5132155 | 2 | SEAL THERMOSTAT HOUSING/Min.-Qty:6 |
| 51487PG | 1 | WHEEL-TUBLESS 22.5X8.25 GREY |
| 5198563 | 1 | COMPOUND |
| 52-15 | 3 | BLADE-WIPER |
| 522TRB | 1 | BEARING-RLR TPRD CUP SGL 4.00OD X |
| 525868BSM | 2 | SWITCH-PUSH BUTTON |
| 5259499CUM | 1 | SEAL-OIL CUMMINS |
| 52772GR0 | 6 | LIGHT STT, 4' RED TORSION MOUNT |
| 52773GR0 | 3 | TURN-LAMP-4',YELLOW, TORSION MOUNT I |
| 5-280X | 1 | KIT-U JOINT |
| 5-281X | 1 | KIT-U JOINT 1800 |

| PART NUMBER | QUANTITY | DESCRIPTION |
|---------------|----------|--|
| 5295 | 4 | BUSHING-SPRING |
| 5394261 | 1 | CONNECTOR ELC REPAIR |
| 54010 | 1 | PLUG-CAP 2X123x59x10REPLACEMAENT PER EATON |
| 54010-03 | 1 | PLAG-CAP REPLACEMENT PER EATON |
| 540-216-0300 | 2 | ADJ. PIECE |
| 5406110CUM | 1 | MAIN BEARING KIT |
| 550392BXW | 1 | KIT-ET2 PEDAL PIVOT SPRING |
| 550393BXW | 1 | KIT-ET2 LEVER/SHAFT REBUILD |
| 5507-10240-02 | 1 | PIGTAIL-LOW WATER PROBE |
| 5514-866QCA | 6 | D6003-1568 STUD-POST NEG&POS |
| 5544861 | 3 | KIT-INPUT SEAL M80, M90, M100, M110 |
| 5544921 | 2 | KIT-END CAP SEAL M110 |
| 5549-13714-24 | 1 | FUEL LEVEL SENDER |
| 55509 | 1 | HOSE ASSY |
| 55521Q163 | 1 | VALVE-BARKSDALE,HEIGHT CN |
| 55527 | 1 | HOSE ASSY |
| 55528 | 2 | HOSE ASSY |
| 5556503BOX | 1 | BEARING |
| 5568544 | 10 | O-RING |
| 560320BXW | 1 | COVER-RUBBER TREADLE |
| 560-530-0611 | 2 | TIE ROD |
| 561BULB | 49 | BULB-AUTO DOME T3 12.8V RIGID LOOP |
| 564.75077 | 5 | LED TURN SIGNAL CLEAR LH&RH |
| 5693737CUM | 1 | KIT OVERHAUL |
| 57-10ANCO | 4 | BLADE WIPER HD |
| 57-18FDM | 12 | BLADE-WIPER, H.D. BLACK |
| 590-1 | 4 | GUARD-WHEEL 1-1/8X7/8X.04 |
| 590319-08126 | 80 | SCREW |
| 590319-08186 | 90 | SCREW |
| 596807 | 16 | KEY-MOLDED BLANK DOUBLE BITTED W/KW LOGO |
| 5L2952CAT | 2 | CAP OIL 1-1/2' CAT |
| 5M2894 | 3 | WASHER-EXHAUST-MANIFOLD |
| 5P3456CAT | 6 | SEAL-O RING |
| 5P4889CAT | 1 | SEAL- O RING |
| 5P5678-30CAT | 17 | SEAL-VALVE COVER, 1 EA=30 METERS |
| 5P-5756 | 1 | SEAL O RING |
| 5P7701CAT | 1 | SEAL- O RING |
| 5P7814CAT | 1 | SEAL-O RING |
| 5P8211CAT | 2 | SEAL- O RING |
| 5S62995 | 1 | CAP RADIATOR |
| 5S9134 | 1 | SEAL O RING |
| 60001GR0 | 1 | LICENSE LAMP-GRAY, DURAMOLD |
| 60011GR0 | 2 | LICENSE LAMP-TRIPLE CHROME, DURAMOLD |
| 600228S | 1 | PUMP |
| 600RKW01 | 1 | SEPARATOR-FUEL/WATER |
| 6015-638QCA | 10 | D6003-1275 3/8'-16 SS HEX NUT |
| 60271-002 | 1 | AIR SPRING ASSY PRIMAXX 230/460/690 |
| 60425ZYEL | 21 | BOLT-HEX M12-1.75X50 CL10.9 ZNYEL |
| 60800 | 4 | BATTERY |
| 6206-2RSJSKF | 2 | BEARING BALL SLG ROW NONFILL 30MM BOR |
| 62091GR0 | 2 | LAMP B/U 4' SINGLE LED MALE PIN |
| 62171GR0 | 1 | LAMP-B/UP,4',FROSTED TORSION-MNT SLD |
| 6222132-001 | 1 | GUIDE ASSY NO LONGER AVAILABLE |
| 62504 | 50 | PIN SPRING KWP |
| 6262KW | 4 | PIN |
| 630049BSM | 9 | CLIP-HEATER KNOB REINFORCEMENT |

| PART NUMBER | QUANTITY | DESCRIPTION |
|----------------|----------|--|
| 6306LLUA1C3/2E | 5 | BEARING |
| 650446BSM | 1 | SWITCH ASSY-CONTROL HVAC |
| 650697BSM | 1 | SWITCH-HIGH PRESSURE R134 |
| 652578BSM | 1 | SWITCH-A/C LOW PRESSURE |
| 6.5-4-4631 | 1 | YOKE |
| 6.5-70-18X | 2 | KIT-STRAP&BOLTS, 1/2 |
| 665944 | 1 | (EW024)ABSORBER-SHOCK |
| 66D608 | 2 | BUSHING ASSY-CAB SUPPORT |
| 67-101-1 | 1 | SWITCH-SERIES PARALLEL |
| 67388TRB | 1 | BEARING-RLR TPRD CONE SGL 5.00B X 1.81 |
| 67720NTN | 4 | BEARING-RLR TPRD CUP SGL 9.75OD X 1.50 |
| 68380GR0 | 2 | PIGTAIL TWIST IN SOCKET |
| 6860OCC | 2 | SEAT ISRI rotatable with belt used |
| 691661FUL | 6 | SPRING COMPRESSION |
| 6D1004CAT | 1 | GASKET |
| 6D7146CAT | 1 | SEAL- O RING |
| 6V1197CAT | 1 | SEAL- O RING |
| 6V3251CAT | 3 | SEAL- O RING |
| 6V3831CAT | 3 | SEAL- O RING |
| 6V3834CAT | 2 | SEAL- O RING |
| 6V3907CAT | 2 | SEAL- O RING |
| 6V4365 | 4 | SEAL O-RING |
| 6V4367CAT | 3 | SEAL-O-RING |
| 6V4589CAT | 1 | SEAL- O RING |
| 6V5048 | 17 | SEAL O-RING |
| 6V5050CAT | 1 | SEAL- O RING |
| 6V5063CAT | 10 | SEAL- O RING |
| 6V5504CAT | 3 | SEAL- O RING |
| 6V6353 | 1 | SEAL-O-RING |
| 6V6609CAT | 7 | SEAL- O RING |
| 6V7350CAT | 2 | SEAL- O RING |
| 6V7673 | 4 | BOLT HEX HEAD |
| 6V8676CAT | 1 | SEAL- O RING |
| 6V9027CAT | 3 | SEAL- O RING |
| 708605VEL | 5 | MIRROR |
| 7116-4120-02 | 12 | TERMINAL 0.75-1.00 MM2 |
| 7116-4121-02 | 10 | TERMINAL 1.5-2.5 MM2 |
| 7116-4122-02 | 9 | TERMINAL 12GA |
| 7116-4124-02 | 5 | TERMINAL 10GA |
| 71205 | 1 | SEALANT-2CC. |
| 71206 | 1 | LUBRICANR SILICONE 1/2 OZ |
| 71338-002 | 1 | ELEMENT K23 |
| 71450TRB | 2 | BEARING-RLR TPRD CONE SGL 4.50B X 1.94W |
| 71656-002 | 1 | ADAPTR-11' INLT 7'DIA K23 |
| 717049VEL | 0.5 | MIRROR-HOOD AERO DUAL,LH |
| 717050VEL | 1 | MIRROR-HOOD AERO DUAL,RH |
| 73D2002 | 10 | BUSHING-SHOCK ABSORBER |
| 7400BULB | 1 | BULB-SEALED BEAM |
| 75000428 | 10.2 | SEAL-WINDOW GLASS (1 ROLL=50FT) |
| 75000463 | 15 | WEATHERSTRIP-1ROLL-50 FT |
| 75000687 | 26 | LOCKSTRIP (AS937A) |
| 7-5003 | 2 | LENS-AMBER |
| 75700AU0 | 4 | KIT-HARDWARE 10 STD TURNBTN TABS/WASHERS |
| 76000002 | 1 | DEFLECTOR-AEROSHIELD II SMOKE |
| 76027007 | 1 | DEFLECTOR-AEROSHIELD OPS NO REPLACEMENT |
| 76051-3-1 | 2 | SWITCH |

| PART NUMBER | QUANTITY | DESCRIPTION |
|--------------|----------|---|
| 76203GR0 | 1 | YEL COMPACT 4-SLD BEAMS ROTO-BEACON |
| 76223GR0 | 2 | YEL, 2-SLD BEAMS ROTO-BEACON, 12 VOLT |
| 767K8BLT | 2 | BELT-POLY 8 RIBS X 76 4/5 EL |
| 78-0245 | 4 | GASKET-EXHAUST 2-1/2' |
| 79A9782RMAN | 1 | CLUTCH FAN 2 SPEED |
| 79PSD4-1 | 1 | SWITCH-R134A BINARY |
| 7C1583CAT | 2 | GASKET |
| 7E3369 | 14 | SLEEVE |
| 7E7912CAT | 1 | GASKET |
| 7J204CAT | 2 | SEAL- O RING |
| 7J9933 | 1 | SEAL |
| 7L6580 | 5 | SEAL O-RING |
| 7L-9061 | 3 | SEAL O-RING SPQ=12 |
| 7W5164CAT | 6 | GASKET-INTAKE |
| 7W5735CAT | 1 | GASKET-AIR COMPRESSOR MOUNTING |
| 800-0011-000 | 2 | KIT-AIR WINDOW |
| 800055CS1 | 6 | CAP-SPIGOT |
| 800154CS1 | 2 | BRACKET-SHOCK ABSORBER UPPER |
| 800372BXW | 2 | VALVE-CHECK SINGLE SC3 |
| 800373BXW | 2 | VALVE CHECK SINGLE SC3 |
| 800405BXW | 1 | KIT AD9 SVC NEW SS PURGE VLV ASSY |
| 800728BXW | 1 | VALVE HAND BRAKE CONTROL |
| 801116BXW | 1 | VALVE SAFETY ST-4 |
| 802918BXW | 1 | VALVE-SHUTTLE |
| 8039014P | 1 | AM, TEMP SW, MECH, 210 DEG NO |
| 8039019P | 1 | AM, TEMP SW, MECH, 215 DEG, NO |
| 804008 | 8 | BOLT |
| 80423C | 1 | LAMP-FLOOD REAR |
| 808064 | 1 | CAMSHAFT |
| 808160 | 2 | SLACK ADJUSTER AUTOMATIC NO DIREKT REPLACEMENT CONTACT BENDIX |
| 808290 | 1 | CAM-S |
| 808291 | 1 | CAM-S |
| 808330 | 10 | KIT-BRAKE,MINOR O/H |
| 811525 | 0.5 | KIT-KING PIN |
| 812121 | 2 | KIT-OVERHAUL 4708 |
| 815326ETN | 1 | CROSSTUBE ASSY |
| 816239 | 2 | KEY-DRAW |
| 817009 | 6 | RET COLLAR-SPRING |
| 817019ETN | 1 | SOCKET ASSY VERT RH |
| 817755ETN | 1 | CROSSTUBE |
| 818-0008-000 | 6 | VALVE-TOGGLE |
| 818278 | 4 | SPRING-RELEASE |
| 818472 | 1 | END-TIE ROD LH |
| 819725ETN | 6 | SPRING-RETAINING |
| 82194PTX | 31 | GASKET MAKER-ULTRA GRY 3.5OZ TUBE 12/ |
| 823621ALUOCC | 3 | WHEEL-ALUMINUM 22.5X12.25 |
| 8-2410 | 2 | MIRROR-AERODYNAMIC HEATED RH W/HARNESS |
| 824641ALU | 1 | WHEEL ALUMINUM 22.5X12.25 |
| 825K8BLT | 3 | BELT-POLY 8 RIBS X 82 1/2 EL |
| 8292002P | 2 | YOKE ASSY-5/8' X 5/8' PIN |
| 83001FUL | 15 | SLEEVE KWP |
| 83209 | 2 | ABSORBER-SHOCK |
| 83804EFLG | 1 | ELEMENT-POWER STEERING |
| 839310 | 8 | BUSHING-TORQUE ROD |
| 840625 | 4 | SPRING |
| 85006-03 | 1 | HOURMETER |

| PART NUMBER | QUANTITY | DESCRIPTION |
|--------------|----------|---|
| 85-34-101-20 | 2 | RETAINER-STNLS |
| 85429 | 1 | WASHER-THRUST SIDE GEAR |
| 8600064 | 1 | EPA/(EW036) ALTERNATOR-35SI 140AMPS J1 |
| 8600126 | 1 | ALTERNATOR 36SI 170AMP |
| 8600310 | 1 | ALTERNATOR 24SI 160AMPS J180 HINGE 12 |
| 866-0687-004 | 1 | WRENCH-SOCKET |
| 8677 | 6 | BUSHING KWP |
| 87904M | 2 | FILTER-POWER STEERING |
| 882-3301 | 8 | LAMP-BACKUP/UTILITY |
| 883672ALUOCC | 1 | WHEELALUM 22.5X8.25 OCC. |
| 884600OCC | 1 | WHEEL MACHINED ALCOA 22.5X8.25 KW |
| 89112DYC | 1 | PULLEY-HD STEEL 8 RIBBED 78MM W/BOLT |
| 8929102DDC | 1 | GASKET-OIL PAN |
| 8929130 | 1 | GASKET-TACH DRIVE |
| 8929612 | 1 | RETAINER ELEMENT |
| 8929803DDC | 1 | GASKET-VALVE COVER |
| 893001OCC | 1 | WHEEL-22.5X9 10HOLE H/D |
| 89419DYC | 1 | TENSIONER-HD NO SLACK |
| 894305 | 1 | KIT-REPAIR |
| 89439DYC | 1 | TENSIONER-HD NO SLACK |
| 89440DYC | 1 | TENSIONER-HD NO SLACK |
| 8946K990 | 2 | SWITCH |
| 89472DYC | 2 | TENSIONER-HD NO SLACK |
| 89480DYC | 1 | TENSIONER-HD NO SLACK |
| 8C3089CAT | 4 | SEAL- O RING |
| 8C3100CAT | 1 | SEAL-WATER PUMP 3400 |
| 8C3107CAT | 2 | SEAL- O RING |
| 8C5230CAT | 1 | SEAL- O RING |
| 8H9788CAT | 2 | GASKET |
| 8L2777CAT | 7 | SEAL- O RING |
| 8L2786CAT | 8 | SEAL- O RING |
| 8T1589 | 2 | INHIBITOR |
| 8T8883 | 1 | SEAL O-RING |
| 90-0011TCP | 2 | CLAMP-V BAND 2.5' |
| 90-0013 | 3 | EPA/CLAMP-V Band 5' |
| 90008008 | 2 | BUSHING RUBBER |
| 90008120 | 2 | BLOCK-ALIGNING |
| 90008264 | 2 | BUSHING |
| 90055082P | 1 | BRACKET LEVELING VALVE NO REPL PER HALDEX |
| 9007009P | 12 | BOLT-BRAKE CAGING |
| 900755-1EXH | 1 | PACBRAKE 5" |
| 900756-1 | 1 | PACBRAKE 4" |
| 90163GR0 | 3 | LENSEMARKER REPLACE YELLOW FOR 45413 |
| 90176CB1 | 1 | CABLE-SPEEDOMETER 176' |
| 90303-10203 | 5 | CAPSCREW-M10X20 |
| 90313-06168 | 40 | CAP SCREW |
| 904BLUB | 14 | BULB-AUTO HD T5 13.5V WEDGE |
| 90554615 | 1 | PILOT-VALVE |
| 9063A | 1 | LENS-AMBER KWP |
| 90HL55R50 | 3 | ELBOW-RUBBER AIR 90DEG 5-1/2'-5' RDCR |
| 91421-06060 | 44 | CAP |
| 914500-27 | 1 | PLATE-SEAT TOOTH KIT LH |
| 914514-32 | 1 | KIT-VALVE AIR DUMP LH/RH BLK |
| 916657-77SX | 1 | SHAFT-STEERING |
| 91740GR0 | 9 | GROMMET 4' ROUND LAMP 1/4' THICKNESS |
| 92060CB1 | 2 | CABLE-SPEEDOMETER 60' |

| PART NUMBER | QUANTITY | DESCRIPTION |
|---------------|----------|---|
| 9206TRP | 1 | CLAMP-HOSE W/LINER #6 |
| 92090CB1 | 3 | CABLE-TACHOMETER 90' |
| 9210TRP | 2 | CLAMP-HOSE W/LINER #10 |
| 92120CB1 | 1 | CABLE TACHOMETER 120' |
| 921850-01 | 1 | HANDLE-SEAT KIT AIR HEIGHT |
| 921855-01 | 1 | HANDLE-SEAT KIT FRNT TILT LH |
| 9224TRP | 6 | CLAMP-HOSE W/LINER#24 |
| 9249-1OCC | 2 | SUN VISOR OCC |
| 924950 | 1 | ROD TORQUE 23-1/2' |
| 925031 | 1 | ROD-TORQUE 24' |
| 925150 | 2 | ROD-TORQUE 25' |
| 928781-2 | 10 | TERMINAL |
| 939251 | 1 | ROD NLA PER PACCAR |
| 950 520 003 0 | 1 | AIR TANK 20L D=246MM |
| 950 600 350 4 | 2 | CLAMP BAND 250MM |
| 950 800 350 2 | 2 | CLAMP BAND 300MM |
| 980128Z | 3 | SPRING RETURN KIT SL20K |
| 9803ETN | 1 | BEARING-RLR TPRD CUP SGL 5.38OD X 0.8 |
| 98387ETN | 1 | BEARING-RLR TPRD CONE SGL 2.56B X 1.1 |
| 98388ETN | 1 | BEARING-RLR TPRD CUP SGL 4.33OD X 0.89W |
| 98976-08 | 1 | VALVE-SEAT KI AIR HEIGHT LH |
| 99012Y | 2 | LENS-AMBER |
| 9904117 | 1 | CLUTCH VMASTER DIRECT SENSING VS 217 |
| 994726HOR | 1 | ADAPTERSHAFT VMASTER VS217 FCCC IS |
| 994985 | 1 | SUPER KIT REPLACE WITH 995575HOR OR 995568HOR |
| 9N-0643 | 2 | SLEEVE |
| 9N-3368 | 10 | FILTER-COOLA SUPERCEDED BY 4355142 |
| 9N-6219 | 1 | HOSE A |
| 9X7317CAT | 9 | SEAL- O RING FUEL INJEXTE 3400 |
| 9X7378CAT | 2 | SEAL- O RING |
| 9X7381 | 5 | SEAL O-RING |
| 9X7549CAT | 4 | SEAL- O RING |
| 9X8281 | 6 | STUD |
| 9Y1375 | 2 | RING |
| 9Y1758CAT | 3 | GASKET |
| 9Y4811 | 1 | DIAPHRAGM |
| A11205A2731 | 1 | SEAL-REAR REAR INPUT 16X/18X |
| A11205X2728 | 1 | SEAL-FORWARD REAR INPUT |
| A11205Y2729 | 1 | SEAL-FORWARD REAR OUTPUT |
| A11205Z2730 | 2 | SEAL-REAR REAR INPUT 14X |
| A1199R4048 | 7 | BREATHER CAN USE K1T2902 OR A1199R4048 |
| A1199U4025 | 1 | SPEEDI SLEEVE |
| A1205A1925 | 1 | SEAL (2EA=1BOX) |
| A1205P1784 | 4 | SEAL-OIL |
| A1205R2410 | 2 | SEAL-OIL |
| A1205V1556 | 4 | SEAL-OIL(20EA=1BOX) |
| A130115 | 1 | CLEANER-AIR 13' ERA |
| A20-1036 | 1 | HITCH-TOW ASSEMBLY |
| A20-6014 | 1 | HITCH FRONT TOW |
| A24-1009OCC | 2 | CROSSMEMBER-INTERMEDIATE |
| A24-1622OCC | 1 | CROSSMEMBER-REAR CAB |
| A3380W1687 | 13 | FILTER-OIL |
| A4740 | 1 | FILTER-AIR,REGUL ASSY KWP |
| A65-6007 | 1 | PIN FRONT TOW |
| A6909 | 1 | VALVE |
| A7254 | 1 | SYNCHRONIZER |

| PART NUMBER | QUANTITY | DESCRIPTION |
|-----------------|----------|--|
| A7331 | 1 | SYNCHRONIZER ASSY |
| A7494 | 4 | ADAPTER ASSY |
| A7610 | 2 | FILLER ASSY |
| A80-1042-003OCC | 5 | SPACER-FUEL TANK 30.2X44X222MM ALU |
| A80-6031-006OCC | 1 | SPACER-TANK MTG RECT |
| A92-1063-3 | 1 | WIRE-JUMPER |
| AA502-3 | 1 | SLEEVE-BEARING |
| AC1001 | 1 | LCŞ CARTRIDGE-AIR DRYER SP/IS |
| AC2001 | 4 | CARTRIDGE NEW AIR DRYER |
| AC3001 | 5 | CARTRIDGE-AIR DRYER IP NEW |
| AENA690 | 1 | BELT-FAN |
| AF25382FLG | 1 | FILTER-AIR |
| AP2139 | 3 | ADAPTER-PIPE BRS ST TEE 1 |
| AP2151 | 10 | ADAPTER-SAE45 BRS 45MALEL |
| AP2177 | 10 | ADAPTER-SAE45 BRS 45MALEL |
| AP2261 | 6 | ADAPTER-SAE45 BRS 90MALEX |
| AP22901 | 5 | ADAPTER-PIPE STL PLUG SKT |
| AP2374 | 1 | ADAPTER-PIPE STL PLUG SQH |
| AP2393 | 1 | ADAPTER WIRE CHOKE NUT BR |
| AP2405 | 50 | ADAPTER-PIPE BRS HXADPTR |
| AP24181 | 50 | ADAPTER-PIPE BRS HXADPTR |
| AP2431 | 10 | ADAPTER-PIPE BRS HXADPTR |
| AP2444 | 24 | ADAPTER-PIPE BRS HXADPTR |
| AP2470 | 10 | ADAPTER-PIPE BRS HXADPTR |
| AP2496 | 22 | ADAPTER-PIPE BRS BSHNG 1/ |
| AP2509 | 25 | ADAPTER-PIPE BRS BSHNG 3/ |
| AP2522 | 25 | ADAPTER-PIPE BRS BSHNG 3/ |
| AP2535 | 22 | ADAPTER-PIPE BRS BSHNG 1/ |
| AP2548 | 24 | ADAPTER-PIPE BRS BSHNG 1/ |
| AP2561 | 23 | ADAPTER-PIPE BRS BSHNG 1/ |
| AP2600 | 2 | ADAPTER-PIPE BRS BSHNG 3 |
| AP2743 | 24 | ADAPTER-PIPE BRS HXNPL 1/ |
| AP2980 | 18 | ADAPTER-PIPE STL CPLNG 1/ |
| AP3019 | 5 | ADAPTER-PIPE STL CPLNG 1/ |
| AP3058 | 5 | ADAPTER-PIPE CPLNG 3/ |
| AP3380 | 19 | ADAPTER-SAE45 BRS MSTRCON |
| APC62F8 | 5 | FITTING CONNECTOR 1/2T DOT PUSH COM |
| APCFK1M1D | 2 | KIT DOT PUSH COMPOSITE FITTINGS ASSOR |
| APCFK2M1D | 2 | KIT DOT PUSH COMPOSITE FITTING ASSOR |
| AS0006 | 4 | SPRING AIR (7798) |
| AS0058-1F | 1 | SPRING-AIR FSTN 6886 20C-1 MORE OPT6 |
| AS1000KW | 1 | FUELDEFEND ANTI-SIPHON KENWORTH |
| AS1132 | 6 | KIT-SLACK ADJ & CLEVIS 5-1/2' 1-1/2-10 |
| AS3000-10 | 4 | KIT-CLEVIS |
| AS55030 | 2 | SPRING AIR NEWAY |
| AS90690 | 2 | SPRING-AIR PETERBILT/FODEN |
| B02-C015 | 2 | GAUGE-AIR |
| B65-1002 | 6 | PIN-SPRING THREADED |
| B65-1012 | 2 | PIN-SPRING RUBBER |
| B65-1013 | 4 | PIN-SPRING RUBBER |
| B65-1017-002 | 4 | PIN-SPRING RUBBER |
| B65-1017-003 | 2 | PIN-SPRING DRIVE |
| B71-1001 | 2 | ABSORBER SHOCK OE |
| B80-6016-089 | 1 | SPACER-BLOCK FRONT AXLE |
| B9224-0406TRP | 10 | CLAMP-T BOLT SPRING HD 4 1/16-4 3/8 |
| BA10050 | 1 | SWITCH ASSY- CONTROL- HVAC |

| PART NUMBER | QUANTITY | DESCRIPTION |
|-------------|----------|--|
| BA10650 | 2 | SWITCH-ROTARY 3 SPEED |
| BA10800 | 2 | SWITCH ASSY-CONTROL HVAC |
| BA12150 | 3 | SWITCH-AIR TOGGLE W/CHR MTG NUT |
| BA16300 | 6 | SWITCH-AIR,QUICK CONNECT,1/4"IN/OUT |
| BA23100 | 1 | SWITCH-IGN W/O LOCK |
| BA2850 | 1 | SWITCH-DIFF LOCK MERITOR |
| BA32150 | 2 | SWITCH-MICRO ROLLER |
| BC10000 | 1 | SWITCH-PRESSURE TRINARY |
| BE13250M1D | 1 | SWITCH |
| BK51 | 5 | BRUSH-BLACK W/HOUSING |
| BS75619KW | 2 | BUGSCREEN-KW LOGO |
| BWSET401 | 2 | SET-BEARING 580/572 |
| BWSET403 | 2 | SET-BEARING 594A/592A |
| BWSET406 | 3 | SET-BEARING 3782,3720 |
| BWSET413 | 3 | SET-BEARING HM212049,HM212011 |
| BWSET414 | 3 | SET-BEARING HM218248/HM218210 |
| COM266 | 20 | BUSHING-SHOCK ABSORBER |
| C1100-5-20 | 2 | BLADE-WIPER |
| C13-1006 | 7 | KIT-BUSHING |
| C13-1007 | 2 | KIT-SWAYBAR BUSHING 46K TANDEM |
| C1353SPR | 1 | KNOB-WIPER CONTROL |
| C1421-7 | 9 | NUT-ACORN, BLACK |
| C3309X6ADP | 10 | ADAPTER #6 FNPT COUPLING |
| C5720S | 2 | CAP-WIPER BOTTLE |
| C65-1001 | 2 | SWAYBAR ASSY-AXLE 54" SPACING |
| C77-1006 | 2 | REINFORCEMENT-BRACKET TRACK ROD |
| C77-1008 | 1 | REINFORCEMENT-BRACKET TRACK ROD |
| C81-1004 | 7 | AIR SPRING KW AG200/400 40K 9.0HT |
| C81-1005 | 1 | (EW024)AIR SPRING KW AG200/460/690 10.5HT |
| CA10000 | 1 | RESISTOR- FAN SPEED- HVAC |
| CB12050 | 3 | FLASHER-12V NEG GRND |
| CB12255 | 5 | RELAY-SPDT ISO MICRO 35AMP NO / 20AMP NC |
| CB12650 | 8 | RELAY |
| CB12755 | 1 | RELAY-SPST ISO 70AMP NO, SEALED |
| CC11100 | 1 | BREAKER-CIRCUIT 10AMP |
| CC11150 | 5 | BREAKER-CIRCUIT 15AMP |
| CC11250 | 2 | BREAKER-CIRCUIT 25AMP |
| CC11300 | 2 | BREAKER-CIRCUIT 30AMP |
| CC120PLE0 | 1 | BREAKER-CIRCUIT 20AMP |
| CC30900 | 1 | BREAKER-CIRCUIT 90AMP |
| CC32200 | 1 | BREAKER-CIRCUIT 20AMP |
| CC33200 | 1 | BREAKER-CIRCUIT 20AMP |
| CF19501 | 3 | FILTER CAB EXTERIOR BLK KW 19 |
| CF19501C | 5 | FILTER AIR CAB EXTERIOR CHR KW 1986+ |
| CFR19501 | 6 | FILTER-AIR CAB EXTERIOR REPLACE |
| CL771 | 12 | CLAMP |
| CLP-066 | 2 | CLAMP-CONSTANT TOEQUE 4.13'-4.44' SHOKER PASS'/Min.-Qty:10 |
| CLP-066 OCC | 25 | CLAMP-CONSTANT TOEQUE 4.13'-4.44' SHOKER PASS |
| CLT008P | 1 | TUBE ASSY LUBE |
| CM10001331 | 10 | STUD |
| CM10009780 | 1 | ABS TONE RING / STAMPED |
| CM10020147 | 2 | DRUM-BRAKE 16.5X5, PACCAR TRUTURN |
| CM10031178 | 1 | SNAP RING DOUBLE WIND |
| CM10033071 | 2 | DRUM-BRAKE, 16.5X6 |
| CM10041905 | 2 | BEARING FRONT |
| CM10041906 | 2 | BEARING FRONT OB |

| PART NUMBER | QUANTITY | DESCRIPTION |
|----------------|----------|---|
| CM10041915 | 2 | BEARING-R DRIVE IB PREMIUM CUP&CONEA |
| CM10041916 | 2 | BEARING-R DRIVE OB PREMIUM CUP&CONEA |
| CM10045885 | 1 | SEAL SERVICE KIT FRONT |
| CM10045887 | 4 | KIT SEAL SERVICE |
| CM10081520 | 2 | KIT SEAL AND SPACER |
| CM103430 | 8 | STUD-DOUBLE ENDED |
| CN10600 | 10 | CONNECTOR-SHELL, 1 CAV PACK WP |
| CN11100 | 10 | CONNECTOR-SHELL 2CAV PACK WP |
| CN11350 | 10 | CONNECTOR-SHELL 2CAV PACK WP |
| CN11500 | 2 | CONNECTOR-ASSY,3CAV DEUT |
| CN11750 | 1 | CONNECTOR-SHELL 3CAV PACK WP |
| CN12300 | 2 | CONNECTOR-SHEL,4CAV PACK MP 280SER |
| CN1285 | 52 | PLUG-6 WAY W/ SECONDARY LOCK DEUTSCH |
| CN20050 | 138 | TERMINAL BULLET 12-14GA |
| CN20150 | 20 | TERMINAL WEDGE AMP |
| CN23850 | 8 | TERMINAL-14/16GA |
| CN24600 | 198 | TERMINAL END DEUTSCH SOCKET 14-16GA |
| CN26250 | 224 | TERMINAL-F SPADE 16-20GA PACK 150SER |
| CN26400 | 290 | TERMINAL-F SPADE 16-20GA PACK 150SER |
| CN27150 | 5 | TERMINAL-F SPADE 10GA PACK 630SER |
| CN28050 | 20 | TERMINAL-F SPADE 10-12GA PACK 630SER |
| CN50100 | 10 | SEAL-PACKARD |
| CP25RPLS1 | 1 | JOINT-UNIVERSAL (EW024) |
| CS-C8-20-52 | 7 | BOLT-TWELVE PT W/FLG 1/2-20NFX1-3/4 G |
| CT250LTRP | 1 | CLAMP-CONST TORQUE HD SS #40 |
| CT300LTRP | 2 | CLAMP-CONST TORQUE HD SS#48 |
| CT350LTRP | 1 | CLAMP-CONST TORQUE HD SS #56 |
| CT450LTRP | 3 | CLAMP-CONST TORQUE HD SS #72 |
| CT550LTRP | 4 | CLAMP-CONST TORQUE HD SS #88 |
| CT650LTRP | 2 | CLAMP-CONST TORQUE HD SS#104 |
| CT800LTRP | 1 | CLAMP-CONST TORQUE HD SS#128 |
| CT9444TRP | 6 | CLAMP-CONSTANT TORQUE #44 |
| D1029-2932 | 6.3 | HOSE-HEATER #6X25' J20R3- |
| D1029-2945 | 6.8 | HOSE HEATER #8X25' J20R3- |
| D1030-2299 | 1.82 | HOSE-RADIATOR #16 J20R1-A ET RR SIL BLU |
| D1030-2468 | 1.65 | HOSE-RADIATOR #24 J20R1-A ET RR SIL BLU |
| D1030-2546 | 1.98 | HOSE-RADIATOR #32 J20R1-A |
| D1030-2650 | 0.67 | EPA/HOSE-RADIATOR #40 1 PICK= |
| D1030-2728 | 1.7 | EPA/HOSE-RADIATOR #48 J20R1-A |
| D1030-3625 | 2.45 | EPA/HOSE-HEATER #10X25' J20R3 |
| D1030-3758 | 5.05 | HOSE-HEATER #12X50' J20R3 |
| D11-1019 | 1 | BRACKET-AIR INTAKE |
| D13-1001-3 | 4 | BUSHING-REAR ENGINE GREEN |
| D27-6001-0130P | 1 | EPA/(EW036) ALTERNATOR-PACCAR 13 |
| D2922-2020 | 10 | RIVET-5/32X7/16 UNIV HD |
| D2953-2617 | 12 | RING-O#10 AC O-RING |
| D4001-1040 | 1 | CYLINDER-AIR |
| D50-1054OCC | 13 | HOSE-HUMP COLD SIDE CAC |
| D50-6039 | 4 | EPA/HOSE-HUMP CAC ASSY RED |
| D50-6040OCC | 2 | HOSE-HUMP CHARGE AIR COOL |
| D61-6005-003 | 2 | STARTER-PACCAR C15, ISX15 |
| D66-1665 | 1 | PIPE AIR INTAKE STR 5'X3-1/16'AL |
| D66-1674 | 1 | PIPE-AIR INTAKE 26DEG 5' AL |
| D68-1003 | 26 | PULLEY ALTERNATOR |
| D8400-5142 | 8 | SCREW-TAPPING OVLCSK WSHR T20 #8-1 |
| D8400-9029 | 12 | SCREW-MACH PAN PSD M6-1.00X30 BLK |

| PART NUMBER | QUANTITY | DESCRIPTION |
|-------------------|----------|--|
| D8400-9091 | 12 | SCREW-TAPPING TRUSS PSD #10-16X3/4' |
| D8400-9107 | 15 | 10-24X12MM ZNC FLAT PSD TRS |
| D84-1000-3082090 | 2 | BELT-POLY 8 RIBS X 2090 ORION HD/PLYSTR |
| D84-1000-3082125 | 2 | BELT-POLY 8 RIBS X 2125 ORION HD/PLYSTR |
| D84-1000-6061620 | 1 | BELT-POLY 6RIBSX1620END/PLYSTR |
| D84-1000-6061870 | 1 | BELT POLY |
| D84-1000-6062175 | 2 | BELT-POLY 6 RIBS X 2175 END/PLYSTR |
| D84-1000-6102405 | 1 | BELT-POLY 10 RIBS X 2405 END/PLYSTR |
| D84-1000-6122390 | 1 | BELT POLY 12 RIBS X 2390 END/PLYSTR |
| D84-1000-6122490 | 1 | BELT POLY |
| D84-1003-121448 | 1 | BELT ENGINE 12RIB 1448MM ARAM |
| D8500-4560 | 8 | BOLT-HEX 3/4-16NFX4 GR8 ZN/YEL |
| D8500-5515 | 3 | NUT HEX-NYLON 1-14NF |
| D9004-1027 | 1 | HOSE ASSY A/B BRASS #04-18' |
| D9008-1064 | 1 | HOSE ASSY POWER STEER #8-40' |
| D9008-1068 | 1 | HOSE ASSY POWER STEER #8-44' |
| D9008-1396 | 1 | HOSE ASSY HYDRAULIC #16-37' |
| D9012-1085 | 1 | HOSE ASSY R134A #12MST -COMP 53.15' |
| D9012-2340 | 1 | HOSE ASSY 134A #12FSTR-#12F90 74.8' |
| D9012-4535 | 2 | ASSY R134A #6F90-#6FST 72.84' |
| D9013-3307 | 2 | HOSE K342-805-0700-145-5 A/C HDLN |
| D9013-4018 | 3 | HOSE ASSY-A/C HDLN K342-806-2 |
| D9028-3820 | 1 | ASSY-R12#6MSTR-#6MSTR 048' |
| D9036-3808 | 1 | HOSE-RADIATOR 1X1270MM J20R1-A |
| DB10000 | 3 | VALVE- CONTROL AIR HVAC MANUAL |
| DBA5107 | 1 | FILTER AIR |
| DW1139-5 | 4 | GLASS-KENWORTH 5 PK |
| DW1655-5 | 3 | GLASS-KENWORTH |
| E-3801 | 2 | BRAKE SPRING KIT |
| E-5481A | 1 | BRAKE HARDWARE KIT E-5481A |
| E65-1034-02560038 | 2 | ROD-CLUTCH |
| EA10660 | 1 | VALVE-EXP PAD MOUNT |
| EA50RC1138C | 2 | RAIN CAP 5' CHROME PLATED |
| EAPGK53 | 4 | PGK5-3 KIT PIPE GUARD MOUNT 5' 3-BOLT |
| EC40PLS | 8 | CLAMP-EXHAUST WB PREFRMD 4' SS |
| EC40UZP | 1 | CLAMP EXHAUST ZINK 4' |
| EC50EST | 15 | CLAMP-EXHAUST WB FLTBNBND 5' SS |
| EC50FBC | 10 | CLAMP-EXHAUST HD FLTBNBND 5' CHR |
| EC50PLS | 34 | CLAMP-EXHAUST WB PREFRMD 5' SS |
| EC50UZP | 1 | CLAMP-MUFFLER BAND ZINC 5IN |
| EC60EST | 1 | CLAMP EXHAUST WB FLTBNBND 6' SS |
| EF4012S | 1 | PIPE EXHAUST 4X12' 304SS |
| EF5012S | 4 | PIPE-EXHAUST FLEX 5'X12' 304SS 18G |
| EF5018S | 2 | PIPE-EXHAUST FLEX 5'X18' 304SS 18G |
| EF5024S | 1 | PIPE-EXHAUST FLEX 5'X24' 304SS 18G |
| EF5036S | 1 | PIPE EXHAUST FLEX 5'X36'304SS 18G |
| EL365132XM1DRMAN | 1 | KOMPRESSOR-REMAN CAT / N:583.05\$+300\$ CORE |
| EN50CN305A | 1 | CONNECTOR-PIPE STR 5'X6' STL ID/ID |
| EP40CS124A | 1 | PIPE-EXHAUST STR 4X24 STL ALMZ ID/CRVD |
| EP50CS218C | 1 | PIPE-EXHAUST STR 5X18 STL CHR OD/CRVD |
| EP50CS236C | 1 | PIPE-EXHAUST STR 5X36 STL CHR OD/CRVD |
| EP50CS248C | 1 | PIPE-EXHAUST STR 5X48 STL CHR OD/CRVD |
| EP50EL301101A | 1 | PIPE-EXHAUST 30DEG 5' STL ALMZ OD/OD |
| EP50EL45106C | 1 | PIPE-EXHAUST 45DEG 5'STL CHR ID/OD |
| EP50EL90122C | 1 | PIPE-EXHAUST 90DEG 5' STL CHR OD/OD SR |
| EXJ690-7A | 6 | VALVE STEM REAR |

| PART NUMBER | QUANTITY | DESCRIPTION |
|-----------------|----------|--------------------------------------|
| F04-6006 | 3 | ELBOW-RUBBER SILICONE 90D |
| F1650-6NS | 2 | VALVE-WIPER CONTROL |
| F17-6011-1071 | 1 | CLUTCH-FAN DM ADVANTAGE |
| F21-1013-21-000 | 1 | CONTROL ASSY-HEATER/AIR CONDITIONER |
| F50-1548 | 1 | HOSE SILICONE 2.5' |
| F50-1605 | 2 | HOSE A/C LQD COND DRYR |
| F50-1606 | 2 | HOSE AC #12 SUCTION |
| F50-6308 | 1 | EPA/HOSE COOL 2-1/2'SIL BLUE |
| F549 | 1 | NUT-HEX JAM |
| F66-2280 | 1 | PIPE WATER MBEND 2-1/2' STL |
| F66-2300-200 | 1 | PIPE LOWER WATER |
| F66-6322 | 1 | PIPE-WATER MBEND 2-1/2 STL ALMZ DBBE |
| FA10650 | 4 | CABLE-CONTROL PBP |
| FB00241 | 1 | HANGER-MUDFLAP,SS,30',PR |
| FB00241OCC | 3 | HANGER-MUDFLAP,SS,30',PR, |
| FD10000 | 1 | KNOB- CONTROL- HVAC- PLASTIC |
| FD10500 | 4 | KNOB-LEVER |
| FE10050 | 4 | LEVER-CONTROL |
| FF105DFLG | 1 | FILTER-FUEL SPIN ON 1.00-14 |
| FF5319FLG | 12 | FILTER FUEL |
| FG1791 | 5 | FITTING-ADAPTER |
| FG2165 | 7 | FITTING-PUSHON #3 TEE NYL |
| FG2409 | 209 | SLEEVE-COMPRESSION 1/4 J8 |
| FG2422 | 218 | SLEEVE-COMPRESSION 3/8 J8 |
| FG24351 | 210 | SLEEVE-COMPRESSION 1/2 J8 |
| FG24481 | 83 | SLEEVE-COMPRESSION 5/8 J8 |
| FG2461 | 70 | SLEEVE-COMPRESSION 3/4 J8 |
| FG2474 | 30 | NUT-COMPRESSION 1/4 J844A |
| FG2487 | 35 | NUT COMPRESSION 3/8' |
| FG2500 | 40 | NUT COMPRESSION 1/2' |
| FG2513 | 28 | NUT COMPRESSION 5/8' |
| FG2526 | 15 | NUT COMPRESSION 3/4' |
| FG26161 | 10 | O RING-HNBR BLUE #8 |
| FG2618 | 25 | O RING-HNBR BLUE #12 |
| FG26201 | 20 | O RING-HNBR BURGUNDY #6 |
| FG3950 | 19 | FITTING-CMPSRN STRUNION 1 |
| FG3963 | 34 | FITTING COMPRESSION 3/8' |
| FG3976 | 9 | FITTING COMPRESSION 1/2' |
| FG3989 | 7 | FITTING COMPRESSION 5/8' |
| FG4002 | 9 | FITTING COMPRESSION 3/4' |
| FG4015 | 99 | TUBING SUPPORT 1/4' |
| FG4028 | 83 | TUBING SUPPORT 3/8' |
| FG4040 | 2 | FITTING-CR#20MNPT/#20HOS, |
| FG4041 | 110 | TUBING SUPPORT 1/2' |
| FG40541 | 40 | TUBING SUPPORT 5/8' |
| FG4067 | 60 | TUBING SUPPORT 3/4' |
| FG4210 | 5 | FITTING-CMPSRN STRCON 1/2 |
| FG4275 | 5 | FTG-J844 UNION TEE |
| FG4288 | 5 | FITTING-CMPSRN UNIONTEE 1 |
| FG4314 | 14 | FITTING COMPRESSION 1/4' |
| FG4327 | 15 | FITTING COMPRESSION 1/4' |
| FG4340 | 10 | FITTING COMPRESSION 1/4' |
| FG4353 | 15 | FITTING COMPRESSION 3/8' |
| FG4366 | 35 | FITTING COMPRESSION 3/8' |
| FG4379 | 10 | FITTING COMPRESSION 3/8' |
| FG4392 | 12 | FITTING COMPRESSION 3/8' |

| PART NUMBER | QUANTITY | DESCRIPTION |
|---------------|----------|--|
| FG4405 | 10 | FITTING COMPRESSION 1/2' |
| FG4418 | 18 | FITTING COMPRESSION 1/2' |
| FG4431 | 8 | FITTING COMPRESSION 1/2' |
| FG4444 | 8 | FITTING COMPRESSION 5/8' |
| FG4457 | 23 | FITTING COMPRESSION 5/8' |
| FG4483 | 12 | FITTING COMPRESSION 3/4' |
| FG4509 | 12 | FITTING COMPR. 90ø 1/4' |
| FG4522 | 15 | FITTING COMPR. 90ø 1/4' |
| FG4535 | 19 | FITTING COMPR. 90ø 1/4' |
| FG4548 | 5 | FITTING-CMPRS 90DEG 3/8' |
| FG4561 | 34 | FITTING COMPR. 90ø 3/8' |
| FG4574 | 13 | FITTING COMPR. 90ø 3/8' |
| FG4587 | 20 | FITTING COMPR. 90ø 3/8' |
| FG4600 | 15 | FITTING COMPR. 90ø 1/2' |
| FG4613 | 15 | FITTING-COMPR. 90DEG 1/2' |
| FG4626 | 20 | FITTING COMPR. 90ø 1/2' |
| FG4639 | 15 | FITTING COMPR. 90ø 5/8' |
| FG4925 | 25 | FITTING COMPR. 45ø 1/4' |
| FG4938 | 10 | FITTING COMPR. 45ø 1/4' |
| FG4951 | 10 | FITTING COMPR. 45ø 3/8' |
| FG4964 | 15 | FITTING COMPR. 45ø 3/8' |
| FG4977 | 15 | FITTING COMPR. 45ø 3/8' |
| FG4990 | 10 | FITTING COMPR. 45ø 3/8' |
| FG5003 | 25 | FITTING COMPR. 45ø 1/2' |
| FG5016 | 10 | FITTING COMPR. 45ø 1/2' |
| FG5022 | 20 | FITTING COMPR. 45ø 5/8' |
| FG5029 | 24 | FITTING COMPR. 45ø 1/2' |
| FMK3440MF-FG | 2 | MUDFLAP-24X30 BLK,KW,FBRGLASS BCK |
| FS1000FLG | 12 | SEPARATOR FUEL/WATER |
| FS1212FLG | 12 | SEPARATOR-FUEL/WATER |
| FS1242FLG | 17 | SEPARATOR-FUEL/WATER |
| FS1276FLG | 3 | SEPARATOR-FUEL/WATER |
| FS19593FLG | 5 | SEPARATOR-FUEL/WATER |
| FS19727FLG | 6 | PRE FILTER FUEL |
| FS19764FLG | 6 | FUEL FILTER SEPERATOR |
| FS19905GFLG | 8 | FILTER-FUEL ELEMEX |
| G11-1082OCC | 8 | SUPPORT-AIR TANK |
| G11-1188-3OCC | 2 | BRACKET-AIR TANK DUAL |
| G11-6257OCC | 2 | BRACKET-AIR TANK STL |
| G5543GR0 | 2 | LIGHT STT LED W/SIDE MRKR YELLOW |
| G90-1066-02 | 1 | VALVE-AIR AIR SUSPENSION DUMP |
| G90-1066-04 | 1 | VALVE-AIR WHEEL DIFFERENTIAL |
| G90-1066-22 | 1 | VALVE-AIR SUSPENSION LIFT |
| G90-1099-096 | 1 | VALVE ASSY-AIR SUSP LEVELING W/BRKT |
| GB10100 | 4 | LOUVER-BALL TYPE 21/2'DIA |
| GB10150 | 2 | LOVER-FRONT 2' DIAM. |
| GC3030 | 8 | CHAMBER BRAKE 3030 |
| GC3036 | 4 | BRAKE-SPRING 3036 COMBO |
| GD11350 | 2 | DRYER-RECEIVER O RING 3'X10-3/32 3/8FEM |
| GMX014 | 2 | GUARD-SWITCH KW SS REAR LIFT AXLE to be sourced part request via doe |
| GMX8952 | 1 | EXENSION-DOOR LOOK KW CLR JEWEL 2 NO LONGER AVAILABLE PER PACCAR TRF |
| GS1851-2 | 1 | KIT-WIPERMOTOR |
| GS1852-2 | 1 | KIT-IWIPER MOTOR |
| GS4857 | 1 | WIPER-ASSY ARM AND BLADE LH |
| GW114L | 2 | NOZZLE-WIPER |
| GW138L | 7 | NOZZLE-WASHER LH |

| PART NUMBER | QUANTITY | DESCRIPTION |
|----------------|----------|--|
| GW138R | 9 | NOZZLE-WASHER RH |
| H061PK | 1 | COVER CHROME |
| H06906WHD | 10 | HOSE-HYD/AIR 5/16 100R5 DOT/ABS |
| H4651BULB | 5 | BULB-HI BEAM, HALOGEN |
| H4656BULB | 1 | BULB-LOW BEAM,HALOGEN PBP |
| HA1105 | 1 | MOTOR - HEATER 12V |
| HB15700 | 1 | MOTOR-BLOWER DBL SHAFT 1SPD 12V C |
| HC12800 | 1 | WHEEL-BLOWER SGL CCW 5-1/4X3-1/2 STL |
| HDW379 | 4 | NUT-5/8' NC 'STOVER' GR/G PO |
| HDW382 | 4 | BOLT-5/8' NC X 5.5' HX/CAP F/HD |
| HE0821 | 6 | HOSE ASSY-AIR BRAKE #08-2 |
| HE0824 | 3 | HOSE ASSY CR AIR BRAKE #08-24 |
| HE0827 | 1 | HOSE-ASSY CR AIR BRAKE #0 |
| HE0830 | 3 | HOSE-ASSY CR AIR BRAKE #0 |
| HE0836 | 4 | HOSE-ASSY CR AIR BRAKE #0 |
| HE0842 | 1 | HOSE-ASSY CR AIR BRAKE #0 |
| HE1031 | 1 | KIT-CLUTCH BOOSTER |
| HE1644 | 1 | HOSE ASSY COMPDISH#10FM/F |
| HE2025 | 2.7 | HOSE-AG200 25FT/BOX |
| HE2308 | 1.85 | HOSE-PUSH ON #12X25' RBR |
| HE5420 | 8 | HOSE-HEATER #16X50' J20R3 |
| HE8699 | 2 | HOSE-HUMP SGL 4'X6' SILTU |
| HE8716 | 6 | HOSE-HUMP DBL 4'X6' SILTU |
| HE9369 | 1 | ELBOW-RUBBER AIR 35DEG 2-1/2' SIL |
| HF6107FLG | 3 | FILTER-HYDRAULIC |
| HG10750 | 3 | MOUNT-MOTOR |
| HJ122012 | 1 | BEARING-RLR NDL SG |
| HM911210TRB | 6 | BEARING-RLR TPRD CUP SGL 5.13ODX 0.9 |
| HS4311G-766E | 8 | BRAKE-SHOE |
| HS4311GD | 1 | BRAKE-PAD |
| HS4524B | 1 | BRAKE-LINING |
| HS4707D-815QPK | 2 | BRAKE-SHOE |
| HS4720D-4720QP | 4 | BRAKE-SHOE |
| HS4725D | 0.5 | BRAKE-LINING |
| HT92500 | 1 | TUBING-HEAT SHRNK BLK 1/4 18-10 6PCS/ |
| HTM500LTRP | 10 | CLAMP-HIGH TORQUE W/LINER #80 |
| HTM650LTRP | 11 | CLAMP-HIGH TORQUE W/LINER #104 |
| HV-UN1PAC | 1 | VALVE-HEIGHT CONTROL |
| HV-UN1PACDUMP | 1 | VALVE HEIGHT CONTROL W/DUMP |
| HWC00141 | 99 | NUT-HEX LT SL NYL 1/4-20NCX0.313T NE CAD |
| HWC00147 | 17 | NUT-HEX SL NYL 3/4-16NFX1.250T N1260 CAD |
| HWC01021 | 25 | WASHER |
| HWC01041 | 15 | NUT-HEX 3/4-16NFX1.000T GR8 HIGH CAD |
| HWC01077 | 2 | BOLT-HEX M20-2.50X110 CL10.9 PHO |
| HWC01483 | 3 | NUT-FACE SWITCH 6 POINT |
| HWC01612 | 1 | BOLT-HEX 5/8-11NCX7-1/2 GR5 PLN |
| HWC01746 | 10 | BOLT-HEX 7/16-20NFX2 GR8 CAD/ZN |
| HWC01956 | 3 | BOLT-HEX 7/8-14NFX7 GR8 CAD/ZN |
| HWC02294 | 25 | LOCKNUT-7/16NF STOVER DR |
| HWC02318 | 150 | WASHER-LOCK HELSPRG 3/8X0.683X0.094 |
| HWC02374 | 20 | NUT-HEX SL NYL 9/16-18NFX0.641T N1610 |
| HWC02418 | 10 | NUT-3/8NC WING ESNA |
| HWC02420 | 7 | NUT HEX 3/8-24NFX0.328T GR2 CAD/ZN |
| HWC02436 | 25 | NUT-HEX 7/16-20NFX0.375T GR2 CAD/ZN |
| HWC02444 | 25 | NUT-HEX 9/16-18NF GR2 LIGHT PLN |
| HWC02482 | 8 | NUT-HEX JAM 1-14NSX0.546T GR5 CAD/ZN |

| PART NUMBER | QUANTITY | DESCRIPTION |
|--------------|----------|---|
| HWC02544 | 1 | NUT-HEX JAM |
| HWC02640 | 4 | PIN-COTTER EXT PRONG SQ CUT 7/32X3' |
| HWC02796 | 7 | SCREW |
| HWC02944 | 2 | SCREW-MACH FLTCSK XREC #8-32NCX1/2 CAD/Z |
| HWC03102 | 91 | EPA/WASHER-ROUND 1/2X1-1/16X0.095STL CAD/ZN |
| HWC03118 | 4 | WASHER-ROUND 3/4X1-15/32X0.134 GR2 CAD/Z |
| HWC03230 | 3 | WASHER-ROUND 1/4X5/8X0.062 TEFLON |
| HWC04036 | 1 | BOLT HEX 3/4-16NFX5-1/4 GR8 ZN PHO |
| HWC04227 | 100 | SCREW-MACH PAN SL T25 M5-0.80X30 SS |
| HWC04374 | 2 | BOLT HEX SL NYL M12-1.75X50 SS PLN |
| HWC04460 | 8 | BOLT-HEX M6-1.00X30 SS POL |
| HWC04560 | 2 | BOLT-HEX TC M20-2.50X80 CL10.9 MAGNI555 |
| HWC04562 | 1 | BOLT-HEX TC M20-2.50X90 CL10.9 MAGNI555 |
| HWC04565 | 4 | NUT-HEX METRIC SST |
| HWC04637 | 5 | WASHER-ROUND 6X14.60X1.30 NYLON |
| HWC04705 | 25 | BOLT-HEX M10-1.50X60 CL10.9 CAD |
| HWC04928 | 5 | NUT-HEX M20-2.50X18T CL10.9 MAGNI555 |
| HWC04942 | 6 | NUT-PREVALING TORQUE HEX |
| HWC04960 | 10 | INSERT-THREADED M10-1.50X22.5 STL |
| HWC05246 | 10 | SCREW-MACH PAN SL T25 M5-0.80X16 SS |
| HWC05636 | 50 | WASHER-ROUND 1/2X1-1/16X0.063 NYLON |
| HWC05722 | 8 | WASHER-ROUND M20X37X4 HDND CAD |
| HWC05782 | 7 | WASHER-ROUND 11X38X4.8 SPCL PADDED |
| HWC05798 | 23 | WASHER ROUND 1/2X3/4X1/8' SPCL SS |
| HWC05806 | 4 | SPACER ROUND 12.57X15.87X24 SPCL ALUM |
| HWC05844 | 12 | WASHER-U BOLT RND 1-1/2X2-5/8X10GA HDND |
| HWC07754 | 2 | STUD-AIR SPRING MTG 1/2-13NC/20NFX5-1/8 |
| HWC08022 | 1 | WASHER-WAVE (3) 5/16'X0.080FH SPRG STL |
| HWC09031 | 7 | SCREW-MACH TRUSS PSD #10-32NFX1/2 BLK |
| HWC09060 | 10 | SCREW-TAPPING TRUSSWSHR PSD #8-18X1 SD |
| HWC09101 | 20 | SCREW-TAPPING TRUSS PSD #10-14X7/16 T |
| HWC09102 | 10 | SCREW-TAPPING TRUSS PSD #10-14X1/2 TR |
| HWC10040 | 20 | BOLT HEX SL NYL 5/16-18NC X 3/4'SS POL |
| HWC10593 | 8 | SCREW-TAPPING TRUSS T20 #10-16X1-1/4 SD |
| HWC11554 | 7 | WASHER ROUND 5/16 X 11-16 X 0.065 SS POL |
| HWC12435 | 14 | NUT-HEX SL NYL M5-0.80X6.40T CL10 CAD |
| HWC12501 | 14 | NUT-HEX SL NYL M16-2.00X18.50T CL10C |
| HWC12665 | 4 | GROMMET |
| HWU03130 | 100 | BOLT-HEX 3/8-24NFX1-1/2 GR8 ZN/YEL |
| HWU04482 | 10 | BOLT HEX 3/4-16NF X 2-1/2'GR8 ZN/YEL |
| HWU05449 | 16 | BOLT-HEX 3/4-16NFX6-1/2 GR8 ZN/YEL |
| HWU05509 | 64 | NUT-HEX SL NYL 1/2-13NCX0.594T N1610 ZYL |
| HWU05613 | 100 | NUT-HEX SL NYL 3/8-24NFX0.453T N1610 ZYL |
| HWU05626 | 100 | NUT-HEX SL NYL 7/16-20NFX0.453T N1610 ZY |
| HWU05665 | 21 | NUT-HEX SL NYL 5/8-18NFX0.750T N1610 Z ZYL |
| HWU10142 | 4 | BOLT-HEX M6-1.00X25 CL10.9 ZN |
| J11-1176 | 1 | POWER STEERING RESERVOIR BRACKET |
| J37-1005 | 1 | FILTER POWER STEERING RESERVOIR |
| J86-1070 | 1 | RESERVOIR 2QT P/S |
| JA17550 | 1 | DRYER RECEIVER O-RING 3x8-1/4' R1 |
| JH0830 | 1 | HOSE AIR BRAKE ASSY # 1FIX 1SWVL 30' |
| JLM506849TRB | 1 | BEARING-RLR TPRD CONE SGL 2.17B X 0.91W |
| K022779BXW | 1 | DUSTSHIELD-STEER AXLE |
| K028-1029 | 1 | ANCHOR-FUEL TANK STRAP |
| K028-1029R | 1 | ANCHOR-FUEL TANK STRAP |
| K028-1323 | 1 | ANCHOR-HEIGHT CONTROL |

| PART NUMBER | QUANTITY | DESCRIPTION |
|---------------|----------|---|
| K028-1499 | 1 | ANCHOR-THROTTLE SPRING |
| K028-1613 | 2 | ANCHOR-HOOD HOOK |
| K028-1885 | 2 | ANCHOR-FUEL TANK STRAP LH |
| K028-1885R | 2 | ANCHOR-FUEL TANK STRAP RH |
| K028-1885RSS | 2 | ANCOR-FUEL TANK STRAP RH |
| K028-1885SS | 2 | ANCHOR-FUEL TANK STRAP LH |
| K028-1937 | 2 | ANCHOR-TANK STRAP |
| K028-1937OCC | 1 | ANCHOR-TANK STRAP |
| K028-2159 | 5 | ANCHOR-ALTERNATOR/RADIATOR TIE ROD |
| K028-2489-5 | 1 | BRACKET-STANDOFF 90DEG STL |
| K028-2491-1 | 2 | BRACKET-STANDOFF 90DEG STL |
| K028-2491-5 | 1 | BRACKET STANDOFF 90 DEG |
| K028-848 | 4 | ANCHOR-TANK STRAP |
| K028-951 | 1 | ANCHOR-THROTTLE SPRING |
| K031-76OCC | 1 | DEFLECTOR-AIR ROOF OCC |
| K036-251 | 1 | BEARING- THROTTLE PEDAL |
| K042-70-2 | 1 | BOOT-SHIFT LEVER |
| K046-1098 | 3 | BRACE |
| K046-1507 | 1 | BRACE-HOOD |
| K046-1619 | 1 | BRACE-FRAME STEP M033 |
| K046-1633 | 1 | BRACE-FAIRING M045 |
| K046-1754 | 2 | BRACE-SKIRT LH No longer available per paccar 2015 |
| K046-1754R | 1 | BRACE-SKIRT RH obs-no longeravailable per paccar |
| K046-647 | 1 | BRACE-MIRROR BRACKET |
| K048-449 | 16 | BRACKET-AIR SPRING |
| K048-519 | 1 | BRACKET-ENGINE SPRT REAR |
| K049-152 | 2 | BRACKET-BUMPER SPRT STL |
| K049-158 | 1 | BRACKET-BUMPER SPRT SLT |
| K049-160R | 1 | BRACKET-SUPPORT BUMPER RH |
| K049199BXWOCC | 1 | AIR DRYER ASSY OCC |
| K053-214 | 3 | BRACKET-MIRROR UPPER ALUM |
| K053-214R | 3 | BRACKET-MIRROR UPPER ALUM RH |
| K053-322 | 4 | BRACKET MOUNTING MIRROR |
| K053-396 | 4 | BRACKET-MIRROR DIAG |
| K053-398 | 2 | BRACKET-MIRROR LOWER FORWARD |
| K053-562 | 2 | BRACKET-MIRROR |
| K053-565 | 1 | BRACKET-MIRROR |
| K053-599R | 1 | BRACKET-MIRROR |
| K053-719 | 1 | BRACKET-MIRROR |
| K053-78 | 5 | BRACKET-MIRROR UPPER |
| K053-806 | 1 | BRACKET-MIRROR FWD LOWER |
| K053-807 | 1 | BRACKET-MIRROR DIAG |
| K053-808 | 2 | BRACKET-MIRROR FWD UPPER |
| K053-914 | 1 | BRACKET-MIRROR DIAG |
| K053-AEROLSS | 5 | BRACKET KIT MIRROR-CAB |
| K053-AERORSS | 5 | BRACKET KIT MIRROR CAB SS |
| K054-1664-11 | 2 | BRACKET-EXHAUST PIPE |
| K054-1664-2 | 2 | BRACKET-EXHAUST PIPE |
| K054-2236 | 2 | BRACKET-EXHAUST |
| K054-2501 | 3 | BRACKET-EXHAUST PIPE |
| K054-2577 | 2 | BRACKET-EXHAUST LH |
| K054-2615 | 1 | BRACKET-EXHAUST no longeravailale per supplier/paccar |
| K054-2956 | 1 | BRACKET-EXHAUST SHIELD |
| K054-2957 | 3 | BRACKET-MUFFLER |
| K054-494R | 2 | BRACKET-EXHAUST PIPE |
| K055-405 | 3 | BRACKET-TORQUE ROD |

| PART NUMBER | QUANTITY | DESCRIPTION |
|-------------------|----------|--|
| K058691BXW | 2 | BRAKE-CHAMBER |
| K060-264-1 | 2 | BRACKET-STEP |
| K060-264-1OCC | 4 | BRACKET-STEP |
| K064-1421-1100OCC | 1 | BUMPER-STL WRAPPED TPRD STAMPED CHR |
| K065854KBXW | 1 | KIT DUST SHIELD |
| K066-142 | 4 | BUSHING-SPRING POSITIONING |
| K066-176 | 2 | BUSHING-MOUNTING ANTIVIBRATION 70 DURO |
| K066-188 | 5 | BUSHING RUBBER |
| K066-250 | 3 | BUSHING |
| K066-408 | 2 | BUSHING SKIRT SUPPORT |
| K066-421 | 2 | BUSHING-SNUBBER BAR |
| K066-423 | 2 | BUSHING-ENGINE FRONT |
| K066-436 | 2 | BUSHING ASSY SIDESKIRT |
| K066-449 | 12 | BUSHING-SWAYBAR |
| K068-2019-3 | 1 | CABLE-THROTTLE/HEAT CONTL |
| K068-3060-2 | 2 | CABLE-86' SHUT DOWN CONTR |
| K068-3908-7 | 1 | HARNESS-SENDING UNIT TEMPERATURE |
| K068-5246 | 2 | HARNESS-MIRROR |
| K068-6933-2600 | 1 | HARNESS-TRAILER POWER |
| K068-6984-1-05000 | 1 | HARNESS-TRAILER CHASSIS |
| K068-844 | 2 | CABLE-HOOD STOP |
| K071-233 | 2 | CAP-VENT BEARING |
| K075-469 | 2 | CHANNEL-GLASS GUIDE |
| K075-469R | 2 | CHANNEL-GLASS GUIDE |
| K075-504 | 1 | CHANNEL-GLASS GUIDE |
| K077-108-1 | 4 | CLAMP-MIRROR BRACKET |
| K077-352PKG | 10 | CLAMP-PIPE SHIELD |
| K077-393SS | 8 | CLAMP-MUFFLER INOX |
| K097-2704OCC | 2 | COVER-BATTERY BOX |
| K097-811 | 1 | COVER-FUEL GAUGE OPENING |
| K098118BXW | 2 | KIT SPARES |
| K100-1148 | 1 | CROSSMEMBER-REAR |
| K100-653OCC | 1 | CROSSMEMBER-REAR FRAME |
| K100-996OCC | 1 | CROSSMEMBER-REAR FRAME |
| K105-292 | 1 | CROSSMEMBER-CAB SUPPORT |
| K105-299 | 1 | CROSSMEMBER-CAB REAR |
| K108-268SPL | 1 | CROSSMEMBER-REAR SUSP |
| K113-75 | 1 | ZYLINDER-CAB TILT no replacement per power packer |
| K118-387-1 | 1 | DOOR WATER FILL obs-no longer available per Paccar |
| K122-125 | 2 | CONDENSER |
| K123 | 2 | PLASTIC COVER |
| K124-305 | 2 | END-ROD |
| K124-402-1 | 1 | END ROD LH |
| K124-402-2 | 1 | ROD END |
| K127-626-2 | 1 | EXTENSION FENDER W9B |
| K127-626-2R | 1 | EXTENSION FENDER W9B obs-no repl per molded fiberglass |
| K127-724-1 | 1 | FENDER-WHEEL WELL |
| K127-724-1R | 1 | FENDER-WHEEL WELL |
| K127-724-2R | 1 | FENDER WHEEL WELL RH |
| K129-231-0810 | 14 | FITTING COMPR. 90ø 3/4' |
| K134-123 | 2 | GASKET-RADIATOR CONN |
| K134-127 | 7 | GASKET-FILLER NECK |
| K134-193 | 2 | GASKET-MARKER LAMP |
| K134-340 | 1 | GASKET-OUTSIDE HANDLE |
| K134-356 | 1 | GASKET-RADIATOR LOWER |
| K134-368 | 6 | GASKET-VENT DOOR |

| PART NUMBER | QUANTITY | DESCRIPTION |
|-----------------|----------|---|
| K140-1281OCC | 2 | GUSSET CROSSMEMBER LH |
| K140-1281ROCC | 1 | GUSSET-CROSSMEMBER RH |
| K140-1999OCC | 1 | GUSSET-C/M REAR LH |
| K140-1999ROCC | 1 | GUSSET-CROSSMEMBER RH |
| K140-2053OCC | 2 | GUSSET-ANGLE LH |
| K140-2053ROCC | 2 | GUSSET-ANGLE RH |
| K140-2438-1OCC | 4 | GUSSET-CROSSMEMBER |
| K140-2438-1ROCC | 4 | GUSSET-CROSSMEMBER |
| K140-2465 | 1 | GUSSET-AG2 SUSPENSION |
| K140-2468 | 1 | GUSSET-AG2 SUSPENSION |
| K140-2503OCC | 2 | GUSSET-CROSSMEMBER STEEL |
| K140-2503ROCC | 2 | GUSSET-CROSSMEMBER STEEL |
| K143-394OCC | 1 | HITCH-TOW FRONT K88 |
| K143-490OCC | 2 | HITCH REAR V/M |
| K144-233 | 1 | HOLDDOWN-BATTERY STL |
| K144-261-1 | 1 | HOLDDOWN-DECK PLATE |
| K144-261-3 | 1 | HOLDDOWN-DECK PLATE |
| K147-167 | 2 | HOOK-COAT |
| K147-192 | 2 | HOOK-CABLE SAFETY |
| K152-147-1 | 1 | GAUGE-WATER TEMP ELEC |
| K152-345 | 4 | GAUGE-AIR PRESSURE |
| K152-366 | 1 | GAUGE-OIL TEMP |
| K152-367 | 1 | GAUGE-OIL TEMP |
| K152-496 | 1 | GAUGE-ENGINE OIL |
| K160-1506 | 1 | EXTENSION-LEVER GOVERNOR |
| K160-1805 | 1 | LEVER-CLUTCH |
| K160-2293 | 1 | LEVER-CLUTCH CONTROL |
| K160-2380 | 1 | LEVER-CLUTCH CONTROL |
| K160-991 | 2 | LEVER-CLUTCH CONTROL |
| K161-3602 | 2 | LINING-BUNK BOLSTER |
| K161-793-22 | 5 | LINING-TANK STRAP |
| K163-302PAK | 1 | LOCK-CAB DOOR, LH |
| K163-302RPAK | 2 | LOOK-CAB DOOR |
| K163-309 | 1 | LATCH-DOOR DAYLITE |
| K169-163-20CA | 8 | NUT HEX SL NYL M20-2.50X22.15T CAD |
| K1698 | 1 | KIT FILTER REPAIR |
| K170-58 | 1 | EMBLEM-KW GOLD can use L53-1002-10(Chrome) |
| K174-445 | 8 | PAD-REAR CAB |
| K174-586 | 1 | PAD-FRONT SPRING |
| K174-875 | 1 | PAD-ARMREST |
| K174-911 | 1 | PAD-FRONT SPRING |
| K174-911OCC | 2 | PAD-FRONT SPRING |
| K176-3231-2BURL | 1 | PANEL-INSTRUMENT SMALL |
| K179-528 | 1 | PIN-HOOD LOCATING |
| K180-6209 | 1 | PIPE EXHAUST |
| K181-4884 | 1 | PIPE-WATHER LOWER |
| K181-5141 | 1 | PIPE-WATER MULTIBEND 3' STL W/ FLG |
| K181-5742 | 1 | PIPE-WATER LOWER |
| K183-122 | 2 | PLUG-RADIO PANEL |
| K183-81 | 3 | PLUG-GAUGE KW LOGO |
| K183-95-1 | 1 | PLUG-GAUGE |
| K196-945-51 | 2 | RAIL-CURTAIN DK SLATE 927MM |
| K197-3515 | 2 | REINFORCEMENT-T/ROD |
| K197-4488 | 2 | REINFORCEMENT-HOOD HINGE |
| K197-4511 | 3 | REINFORCEMENT-MIRROR BRACKET no longer available per paccar |
| K197-5261OCC | 1 | REINFORCEMENT-FUEL TANK STL |

| PART NUMBER | QUANTITY | DESCRIPTION |
|------------------|----------|--|
| K198-1123 | 2 | RETAINER-DEFLECTOR |
| K198-371 | 2 | RETAINER-SHIFT BOOT |
| K198-439 | 2 | RETAINER-RUBBER BUSHING CONTROLLED PART |
| K198-469 | 4 | RETAINER |
| K198-653 | 13 | RETAINER-FENDER |
| K1T2761 | 3 | WASHER-SPINDLE LOOK 2-5/8X3-3/4X3/16 |
| K1T8000HD | 1 | KIT-REPAIR BRAKE MERITOR Q&Q+ 16-1/2' |
| K1T8042 | 1 | KIT-REPAIR CAMSHAFT MERITOR Q 16-1/2' |
| K1T-RPL25-20 | 1 | HARDWARE-RPL CP |
| K2003 | 2 | PIN-GEAR STICK |
| K202-1292 | 1 | ROD-LOCKING CAB DOOR LH |
| K202-1315-8 | 1 | ROD-TIE RADIATOR |
| K202-2052-1 | 1 | ROD-THROTTLE CONTROL 5/16X24NF19-1 Controlled Part |
| K202-2430-1160 | 1 | ROD-CONTROL 5/16-24NFX1160MM STL Z |
| K202-2578-0475 | 2 | ROD-CLUTCH 3/8X24NF0475MM STL |
| K2061 | 1 | KIT-GASKET |
| K206-71-100BK | 10 | SCREW-TAPPING TRUSS T20 #10-16X1 SD BLK |
| K207-151 | 4 | SEAL-FIREWALL OPENING |
| K207-292 | 3 | SEAL-GLASS INNER |
| K207-314 | 1 | SEAL-VENT WINDOW POST LH |
| K207-351 | 4 | SEAL-FIREWALL Controlled Part |
| K207-368 | 1 | SEAL-THRTLE PDL/TOEBD |
| K207-511 | 1 | SEAL-WINDSHIELD 75001164 |
| K2076 | 1 | KIT BRAKE |
| K207-818 | 1 | SEAL-VENT WINDOW |
| K207-818R | 1 | SEAL-VENT WINDOW |
| K207-835 | 2 | SEAL-DOOR GLASS |
| K212-179-2 OCC | 4 | SHELL-GRILLE |
| K212-203R | 1 | GRILLE-TOP SHELL |
| K212-204 | 1 | GRILLE-SHELL SIDE |
| K213-2348-1 | 10 | SHIELD-AIR VALVE |
| K213-3710-4 | 5 | SHIELD-MUDFLAP POLY 22-1/2X21-1/2 PLAIN |
| K214-124 | 2 | SHIM-HORN EMBLEM |
| K220-213 | 4 | WASHER-ROUND 2-1/4X21/32X1/4 STL ZN |
| K22-1023-2000100 | 1 | SET 2 KAPS/KEYS FUEL LOCK KW LOGO RAN |
| K22-1029 | 1 | CAP-FUEL NON-LOCKING KW LOGO |
| K221-1562 | 4 | SPACER-THROTTLE BRKT RECT 1/2X1/2X2-1/4 |
| K221-3035-2 | 1 | SPACER-HORN REAR 2-3/8X2-1/8X1/4 RBR |
| K221-3848 | 4 | SPACER-LAMP |
| K221-3910 | 4 | SPACER-AIR SPRING BRACKET |
| K221-4762OCC | 2 | SPACER-FRONT AXLE |
| K221-4785 | 1 | SPACER-FRONT AXLE |
| K221-4785OCC | 3 | SPACER-FRONT AXLE |
| K224-42 | 1 | SPRING-TENSION CLUTCH |
| K2262 | 3 | KIT-OIL SEAL |
| K229-1169-2 | 2 | STEP-FUEL TANK |
| K229-1169-2OCC | 1 | STEP-FUEL TANK 896MM |
| K229-1169-4OCC | 3 | STEP-FUEL TANK 1200MM |
| K229-1169-6OCC | 1 | STEP-FUEL TANK 1665MM |
| K229-1209-8OCC | 1 | STEP-RUNNING BOARD 863MM |
| K229-1270-1 OCC | 2 | BRACKET-STEP FRAME ACCESS LH |
| K229-963 | 1 | STEP-BUMPER STL |
| K230-598 | 2 | SNUBBER-DOOR CHECK |
| K230-824RSPL | 2 | STOP-DOOR CAB W/O RETAINER RH |
| K230-824SPL | 1 | STOP-DOOR CAB W/O RETAINER LH |
| K233-272 | 4 | STUD RADIATOR 3/4X51/2 GR8 |

| PART NUMBER | QUANTITY | DESCRIPTION |
|-----------------|----------|---|
| K235-1488OCC | 1 | SUPPORT-CAB REAR |
| K237-731 | 2 | SUPPORT-TANK 24 1/2' STL |
| K238-1252 | 2 | SUPPORT-TRANSMISSION SPRING |
| K239-1937 | 2 | TANK-AIR STL 10'X26.5' |
| K241-296 | 4 | U BOLT-STEEL 3/4-16NFX4X12 |
| K241-570-335 | 4 | U BOLT-SPRING 3/4-16UNFX4-13/16X13-3/16 |
| K2424 | 1 | KIT-REPLACEMENT, VALVE |
| K246-426 | 2 | ADAPTER-3WAY WIRE |
| K246-503-1500 | 1 | WIRE-EXTENSION |
| K246-737-3-5600 | 1 | WIRE-EXTENSION |
| K2468 | 2 | KIT-CLUTCH INSTALL |
| K256-431-1 | 1 | LAMP ASSY-TURN SIGNAL |
| K256-456 | 2 | LAMP-TURNSIGNAL SIDE MRKR |
| K256-554 | 3 | LAMP-TURN SIGN/MARKER |
| K256-600 | 2 | LAMP-SWIVEL |
| K256-601 | 2 | LAMP-SWIVEL M031 |
| K264-75-1 | 1 | GROMMET-RUBBER STOP |
| K264-95 | 3 | GROMMET-PLUG |
| K271-32OCC | 1 | EYE-TOWING no longer available per paccar |
| K275-1763R | 2 | BRACKET-GRAB HANDLE buy from Vintage |
| K275-4196 | 1 | BRACKET-SUNVISOR INSIDE LH |
| K275-5474 | 2 | BRACKET-CAB ACCESS |
| K275-5580 | 4 | BRACKET-DOOR PANEL |
| K275-5667 | 1 | BRACKET-DECK PLATE |
| K275-5667R | 1 | BRACKET-DECK PLATE buy from Vintage |
| K275-5797 | 2 | BRACKET STEP Part request via DOE |
| K275-5864 | 2 | BRACKET-LICENSE PLATE FRONT |
| K275-5961 | 2 | BRACKET-SIDE SHIELD |
| K275-5961OCC | 1 | BRACKET-SIDE SHIELD |
| K275-6001SS | 14 | BRACKET-SIDE EXTENDEER STAINLESS STEEL |
| K275-6141 | 1 | BRACKET-SKIRT LH |
| K275-6192 | 2 | BRACKET-FRAME ACCESS |
| K275-7170 | 1 | BRACKET-BATTERY/TOOL BOX LH |
| K275-7171 | 1 | BRACKET-BATTERY/TOOL BOX SLT LH |
| K275-7556R | 1 | BRACKET-BUMBER STL |
| K277-293 | 2 | BRACKET-HOOD HINGE |
| K277-355 | 2 | BRACKET-RUBBER HOOK |
| K277-409 | 2 | BRACKET-HOOD HINGE |
| K277-486 | 1 | BRACKET-HOOD HINGE LH |
| K2805 | 1 | KIT-SHIM |
| K281-1189 | 1 | PLATE-CIRCUIT BREAKER |
| K281-1348 | 2 | NAMEPLATE-'KENWORTH' CHRM BRUSHED FINISH |
| K281-1348OCC | 1 | NAMEPLATE KENWORTH CHRM BRUSHED FIN |
| K281-1866 | 1 | PLATE-IGN KEY |
| K281-2114 | 1 | EMBLEM-PLUG HORN BUTTON |
| K281-2776-1 | 1 | PLATE-AIR VALVE PTO |
| K282-419-20R | 1 | HINGE-CAB DOOR |
| K282-439 | 2 | HINGE-HOOD |
| K282-442 | 1 | HINGE-LH DOOR, CAB |
| K282-442R | 2 | HINGE-RH DOOR, CAB |
| K2908 | 2 | O-RING KIT |
| K2918 | 1 | KIT-OIL SEAL |
| K294-145 | 3 | HANDLE-GRAB |
| K294-159-0OCC | 1 | HANDLE-GRAB |
| K294-160OCC | 1 | HANDLE-GRAB 24' |
| K294-194 | 1 | HANDLE-CAB DOOR OUTSIDELH |

| PART NUMBER | QUANTITY | DESCRIPTION |
|----------------------|----------|--|
| K294-194R | 1 | HANDLE-CAB DOOR OUTSIDE RH |
| K294-411PAK | 2 | HANDLE-OUTER CAB DOOR, LH |
| K294-411RPAK | 2 | HANDLE-OUTER CAB DOOR, RH |
| K294-82 | 2 | HANDLE-GRAB |
| K299-381 | 3 | CLIP-BATTERY BOX COVER |
| K299-420 | 1 | CLIP-SUPPORT AIR LINES |
| K299-687 | 8 | CLIP-WIRE ROUTING |
| K299-692 | 1 | CLIP-BATTERY BOX |
| K2SPR | 1 | VALVE-WASHER CONTROL |
| K301-116 | 11 | SWITCH-GRN 24V |
| K301-118 | 4 | SWITCH-AMBER 24V |
| K301-198 | 2 | SWITCH-TOGGLE ACCESSORY |
| K301-201 | 1 | SWITCH-DOME&FAN W9B** |
| K301-205 | 1 | SWITCH-TOGGLE |
| K301-206 | 1 | SWITCH-TOGGLE SPST ACTR |
| K301-238-5 | 2 | SWITCH-TOGGLE |
| K301-300 | 1 | SWITCH-SPST GOLD CONTACTS |
| K301-301 | 3 | SWITCH-SPDT GOLD CONTACTS |
| K301-317 | 2 | SWITCH-MOMENTARY, TOGGLE |
| K301-401 | 2 | SWITCH-FAN OVERRIDE |
| K301-92 | 5 | SWITCH-TOGGLE |
| K303-15 | 3 | AIR SPRING KW AG100(EW024) |
| K303-16 | 2 | AIR SPRING KW AG100 W/MTG BRA |
| K303-22 | 3 | AIR SPRING KW AG200 9.5HT(EW024) |
| K307-29 | 1 | BEZEL-SINGLE RECTANGULAR |
| K314-59 | 1 | BRACKET-THROTTLE CONTROL |
| K316-122 | 2 | BRACKET-HYDRAULIC OIL FILTER Controlled Part |
| K324-273SPL | 4 | BRACKET-SHOCK ABSORBER |
| K324-383 | 2 | BRACKET-SHOCK ABSORBER |
| K3288 | 3 | KIT-GASKET |
| K3331 | 1 | KIT-SPLITTER VALVE RPLC |
| K333-127-1 | 12 | CONNECTOR-PIGTAIL 12' |
| K333-127-4 | 2 | CONNECTOR-ELECTRICAL |
| K333-49-2 | 4 | CONNECTOR-ELECTRICAL can use K333-127-2 |
| K3341 | 1 | KIT-O RING |
| K336-202 | 1 | DUCT-DEFROST PLENUM |
| K336-445 | 1 | DUCT-AIR SCOOP |
| K3367 | 1 | KIT OIL PUMP |
| K3399 | 1 | KIT-ISOLATOR BUSHING REPLACEMENT |
| K3438 | 2 | POSITION SENSOR KIT |
| K3492 | 1 | KIT-SYNCHRONIZER |
| K350-1104 | 2 | PLATE-STEP HOLDDOWN 1/4X1-1/2X9 RECT STL |
| K350-1717 | 2 | PLATE-SIDE EMBLEM LH |
| K350-1717R | 2 | PLATE-SIDE EMBLEM RH |
| K350-1803 | 2 | PLATE SKIRT SUPPORT |
| K350-389 | 1 | PLATE-TIE V RADIATOR Controlled Part |
| K3519 | 2 | KIT BASIC OVERHAUL |
| K3522 | 1 | KIT REBUILD |
| K361-132 | 1 | TUBE-OVERFLOW 1/4IDX64 |
| K362-82-100 | 1 | VISOR ASSY-SUN INSIDE |
| K363-257 | 2 | WASHER-SPECIAL 25/32X1-3/4X3/8 STL |
| K366-5OCC | 1 | VENT-WING LH |
| K366-5R | 1 | VENT-WING RH (16) |
| K37-1004 | 10 | PACCAR FUEL PRE FILTER |
| K37-1009 | 7 | PACCAR FUEL ELEMENT |
| K37-1010-303001100OC | 1 | FUEL FILTER HOUSING |

| PART NUMBER | QUANTITY | DESCRIPTION |
|--------------------|----------|---|
| K37-1012 | 4 | PACCAR FUEL ELEMENT |
| K37-1022 | 6 | PACCAR FUEL ELEMENT |
| K371-51 | 2 | ASHTRAY-CHROME FACE |
| K374-26-2 | 2 | ABSORBER-SHOCK |
| K374-29-2 | 4 | ABSORBER-SHOCK |
| K379-12 | 1 | SENDER-OIL TEMP |
| K3967 | 1 | KIT-HEAT EXCHANGER |
| K4009FUL | 1 | KIT BUSHING |
| K4122 | 2 | KIT-HEX FLANGE CRIMPED NUT |
| K4148 | 3 | EPA/KIT-SPEED SENSOR |
| K-4223R | 1 | KIT GEN3 XY SHIFTER REMAN |
| K424-0428N0812J075 | 1 | TANK-FUEL ALUM 24.5' 75GAL |
| K424-0720N1104B100 | 1 | TANK-FUEL ALUM 24.5' 100GAL |
| K5056CYR | 6 | KEYCHAIN-HOOD ORNAMENT KEY RING KW see BDA Program |
| K84-1013-005OCC | 1 | STRAP ASSY-FUEL TANK |
| K84-1013-006P | 1 | STRAP ASSY-FUEL TANK POL |
| K84-1013-007OCC | 1 | STRAP ASSY-FUEL TANK |
| K85-1005-1OCC | 1 | SUPPORT-FUEL TANK |
| K860PDT | 1 | MAT FLOOR KW W900 T800 t600 7/05+ |
| KA10400 | 5 | CLUTCH |
| KA14050 | 1 | CLUTCH COMPRESSOR 8 GROOVE |
| KD2429 | 1 | SERVICE KIT-VALVE LEVELING W/DUMP |
| KD2444 | 1 | VALVE ASSY-AIR SUSPENSION LEVELING |
| KEN0105 | 21 | CAPS KENWORTH |
| KENC100093-00 | 1 | DIECAST-T800 DAY CAB WHITE |
| KENWORTH102 | 1 | MOTOR ASSY-SWMK MBL 70/71 |
| K-EV9005 | 2 | CLUTCH-(EV145-17FCGDE)A234 no repl per Valeo |
| KN4C-B0L21 | 1 | BALL KNOB |
| KSMA3124715QP | 2 | KIT BRAKE MERITOR Q PLUS 16-1/2X6' |
| KT4719E2420 | 2 | KIT-BRAKE SHOE |
| KWLOG0T880 | 2 | MAT FLOOR KW LOGO & T880-2012+ |
| L03-0001 | 2 | HOOK-HOODHOLDDOWN |
| L18-1002R | 1 | BEZEL-HEADLAMP RH |
| L20KP0006 | 1 | KIT-TIE ROD ENDS MERITOR |
| L22-1030 | 1 | COVER-GRILLE WINTERFRONT |
| L22-6090 | 2 | PLATE-HOOD MIRRORBACK |
| L24VU8036B11 | 1 | DRAGLINK |
| L53-1002-10 | 1 | EMBLEM-HOOD KW RED VIT ENAMEL/CHROME |
| L56-0001 | 8 | LATCH-HOOD HOLDDOWN |
| L56-1049 | 1 | LATCH HOOD KW VOC |
| L71-1002 | 1 | SPRING-HOOD WHITE |
| LA081208 | 2 | BEARING BRAKE PEDAL PIVOT use,2xR11-6262+1xR11-6261 |
| LA1010 | 2 | VALVE-SERVICE #10 |
| LB010301 | 3 | LAMP-IDENTIFICATION & CLEARANCE PKGD |
| LB73 | 1 | BULB-CLEAR T1-3/4, 14V WEDGE BS |
| LC2100 | 1 | COMPRESSOR-FREON |
| LF14000NNFLG | 11 | FILTER |
| LF3410FLG | 8 | FILTER-OIL |
| LF3472FLG | 10 | FILTER-OIL |
| LF651FLG | 1 | FILTER-OIL |
| LF691AFLG | 12 | FILTER OIL |
| LF750AFLG | 1 | FILTER-OIL |
| LL091710 | 5 | PIGTAIL 2 PIN 6' 90 DEG |
| LL47101 | 2 | LAMP LED PB MRKR AMBER |
| LRMLD | 1 | RING-LOCKING BLK FOR ADJ STEERING COL |
| M05-1007 | 2 | SHAFT EXH ISOLATED PIN |

| PART NUMBER | QUANTITY | DESCRIPTION |
|---------------|----------|---|
| M100582 | 3 | MUFFLER |
| M11-1217OCC | 1 | BRACKET-EXHAUST |
| M13-1009 | 2 | BUSHING MOUNTING EXHAUST |
| M13-1011 | 6 | BUSHING-EXHAUST SPHERICAL |
| M13-6004 | 4 | BUSHING PIN ISOLATOR |
| M166-75L | 2 | KIT-HANDLE PLASTIC LH |
| M166-75R | 3 | KIT-HANDLE PLASTIC RH |
| M300-70NR | 18 | BUSHING-70 DURO |
| M42-6005 | 1 | O-RING HNBR 56MM X 6.2MM |
| M506-70NR | 2 | BUSHING-70 DURO |
| M66-1166 | 1 | PIPE-EXHAUST Y W/CUTAWAY 5'STL ALMZ |
| M66-2038 | 1 | PIPE-EXHAUST MBEND 2-1/2 SS PLN FLG/FLG |
| M66-2200 | 1 | PIPE-EXHAUST MBEND 5'SS ALMZ FLG/FLG |
| M66-2312 | 1 | PIPE-EXHAUST MBEND 5' FLEX/SS FLG/FLG |
| MA75G2091-25 | 1 | BUMPER-KW T800 no longer available |
| MC008 | 2 | GUARD-SWITCH SS FIFTH WHEEL |
| MC0111 | 1 | BEZEL-GAUGE PLSTC SML W/VISOR KW/PB CHR |
| MC0114 | 1 | BEZEL-GAUGE PLSTC PYRO W/VISOR KW/PB CHR |
| MC087 | 2 | PLATE-SWITCH SS-SPARE |
| MC147 | 1 | FACENUT-CHROME ELEC TOGGLE SWITCH 6/CARD |
| MC157 | 5 | COVER-SWITCH CHROME-BEZEL LABEL CG=CARD |
| MC8949C | 2 | EXTENSION-TOGGLE 2.31' KW POINTED HEAD |
| MC8970C | 4 | EXTENSION-TOGGLE 2.31' KW LOGO |
| MD0264 | 1 | DEFLECTOR-BUG KW T800 WIDE HOOD PLN SS |
| MD0355 | 1 | PANEL-PERMITS W9 SS |
| MD1134 | 7 | GUARD-FOG LHT,METAL BASE(8EA=1BAG) |
| MD1205 | 1 | WEIGHT-MUDFLAP-STAINLESS STEEL-3X18 |
| MD1512 | 1 | VISOR-HEADLIGHT DBL KW PLN |
| MD1514 | 3 | SHROUD-AIR INTAK W900/T800 AROCAP PRE08 |
| MD1570 | 1 | GUARD-FENDER KWW9L SURR BELOW LIGHT. 89+ |
| MD4439 | 8 | HINGE ASSY-KW AIR CLEANER |
| MER614743 | 2 | NUT-TEMPERLOC TN TRAILER |
| MJS3028ET051 | 2 | CHAMBER-S-CAM SPRING BRAKE COMBINATION |
| MLN39.88-1 | 1 | CONLINK ASSY |
| MR1307ELFMD | 1 | BEARING-RLR CYLND SGL 1.38BORE X 0.83 |
| MUS1308TM1SKF | 1 | BEARING-RLR CYLND SGL 1.38BOR |
| MW1103B | 2 | CAP-HUB REAR AXLE 8.25' |
| MW1109 | 1 | COVER-LUGNUT-2' (10/PACK) NON-LOGO |
| MW1131 | 3 | TOOL-LUG NUT PLIER |
| MW1174 | 6 | COVER-LUGNUT-FLRD (1PK=10) |
| MW1174KW | 4 | COVER-LUGNUT-CHROME KW (10/PACK) |
| MW1187 | 1 | COVER-LUGNUT STAINLESS STEEL 2' (10/Pack)can use MW1109 |
| MW1191 | 8 | CAP-HUB REAR |
| MW1199 | 4 | CAP-HUB-FRONT |
| MW1222 | 8 | CLIP SET-HUBCAP FRONT STL |
| MW971 | 4 | HUBCAP-FR,CHROME,REMOVABLE,33MM |
| MW972 | 6 | HUBCAP-RR,CHROME,REMOVABLE,33MM |
| N312-1 | 60 | NUT WHEEL |
| N4149001 | 1 | COOLER-POWER STEERING |
| N5348001 | 2 | EPA/CAP-PRESSURE |
| N5349002 | 1 | CAP FILL |
| N9267001 | 1 | SENSOR ASSY-FLUID LEVEL |
| P102-1519OCC | 1 | CROSSMEMBER-INTERMEDIATE |
| P103198 | 8 | VALVE-VACUATOR AIR CLNR 3' 40DURO |
| P150694 | 1 | ELEMENT-AIR CLEANER 04 |
| P150695 | 2 | ELEMENT-A/C (MODEL 362) |

| PART NUMBER | QUANTITY | DESCRIPTION |
|---------------|----------|---|
| P153551 | 1 | ELEMENT-AIR CLNR T6A AIR KONEPC |
| P181009 | 2 | ELEMENT-AIR CLEANER PBP |
| P181186 | 2 | FILTER-AIR |
| P206519 | 1 | MUFFLER HANGER 10' |
| P21-1012-302 | 1 | MODULE-CONTROL TURN STALK |
| P27-1040-16 | 1 | SWITCH-ROCKER ENGINE BRAKE ON/OFF |
| P27-1040-17 | 1 | SWITCH-ROCKER ENGINE BRAKE LEVEL |
| P27-1048 | 1 | SWITCH-IGNITION CHROME |
| P27-1067 | 1 | SWITCH-TURN SIGNAL MULTI FUNCTION |
| P27-6076 | 2 | SWITCH-IGNITION DOUBLE BIT |
| P28-1005 | 1 | EXTENSION-CABLE CB |
| P522293 | 1 | FILTER-AIR |
| P534925 | 2 | FILTER AIR |
| P54-1028 | 1 | LAMP-MARKER RECTANGULAR |
| P54-1032-3 | 1 | LIGHT-ID THROTTLE |
| P54-1032-31 | 1 | LIGHT-ID BEACON RAY |
| P54-1032-33 | 1 | LIGHT-ID DOME LIGHT |
| P54-1032-42 | 1 | LIGHT-ID BLANK SOLID BLACK |
| P54-1032-5 | 1 | LAMP-ID SPARE |
| P54-1032-52 | 1 | LAMP-ID PTO |
| P54-1032-7 | 1 | LAMP-ID PARK LIGHTS |
| P54-1032-75 | 2 | LAMP-ID REAR FOG LIGHT |
| P54-1032-8 | 1 | LAMP-ID FOG LIGHT |
| P54-1032-81 | 1 | LAMP-ID ENGINE BRAKE |
| P54-1032-9 | 1 | LAMP-ID ENGINE STOP |
| P54-1045-1 | 1 | LIGHT ASSY-TAIL MODULE RECTANGULAR RH |
| P54-1045-2 | 1 | LIGHT ASSY-TAIL MODULE RECTANGULAR LH |
| P54-6175 | 4 | BULB HEADLAMP H11 |
| P550105 | 1 | FILTER-FUEL |
| P550222 | 6 | HYDRAULIC SPIN-ON |
| P550637 | 11 | FILTER HYDRAULIC |
| P552071 | 11 | FILTER-COOLANT |
| P611696 | 1 | PACCAR POWER CORE AIR ELEMENT |
| P614986 | 2 | FILTER AIR |
| P621725 | 4 | PACCAR AIR ELEMENT |
| P72030 | 5 | GASKET-FUEL GAUGE |
| P74-1023 | 1 | KIT-ASSEMBLY RP1226 CONN |
| P92-1975 | 1 | HARNESS-FUEL/WATER SEPARATOR |
| P92-2799-005 | 1 | HARNESS-WARNING LAMP AIR VALVE |
| P92-5522-1990 | 1 | HARNESS-TAIL LAMP |
| P92-6970 | 2 | HARNESS-SPEED SENSOR ADAPTER |
| PF845JAB | 12 | ELEMENT-FILTER FUEL PRIMARY 2-7/8 OD |
| PF902JAB | 12 | ELEMENT-FILTER FUEL SECONDARY 3' OD |
| PL-GBC-2500 | 2 | COVER-BEZEL GAUGE 'TA-CATALOG' |
| PL-KFG-T801 | 4 | GUARD-FENDER KW T8'87-95SS |
| PS302 | 2 | FITTING-CONNECTOR ASSY |
| Q20-1000 | 1 | RING-LOCKING GAUGE MOUNT NUT GEN1 WHITE |
| Q21-1002 | 1 | SENDER-TEMPERATURE |
| Q21-1040 | 1 | SENSOR AIR PRESSURE 0-85PSI |
| Q21-6004 | 1 | SENSOR-DUAL SPEED/TACH |
| Q21-6005 | 2 | SENSOR-SPEED/TACH |
| Q21-6134 | 1 | SENSOR OUTSIDE AIR TEMPERATURE |
| Q347137 | 1 | DIPSTICK-STANDARD |
| Q43-1079C | 1 | GAUGE-CLOCK |
| Q43-1092-201 | 1 | GAUTE KIT-PRI AIR PRES MET G3 |
| Q43-1144-306K | 1 | GAUGE KIT-AIR FILT REST G3 |

| PART NUMBER | QUANTITY | DESCRIPTION |
|----------------|----------|--|
| R000540 | 2 | INNER NUT |
| R000573 | 2 | WASHER-LOCK |
| R002237R0K | 2 | TAB LOCK |
| R08-1003 | 1 | BLOCK-BEARING CAB DOOR |
| R11-1179 | 2 | BRACKET-MIRROR UPPER FWD LH |
| R11-1179R | 2 | BRACKET-MIRROR UPPER FWD RH |
| R11-1195 | 2 | BRACKET-MIRROR LH |
| R11-1195R | 2 | BRACKET-MIRROR RH |
| R11-1196 | 1 | BRACKET-MIRROR UPPER LH |
| R11-1196R | 1 | BRACKET-MIRROR UPPER RH |
| R11-1246 | 1 | BRACKET-SUNVISOR |
| R11-1247 | 1 | BRACKET-SUNVISOR LH |
| R11-1247R | 1 | BRACKET-SUNVISOR RH |
| R11-1389R | 1 | BRACKET-MIRROR RH |
| R11-6261 | 2 | PLATE-BRAKE PEDAL |
| R11-6262 | 4 | BRACKET ASSY-PILLOW BLOCK |
| R15-075F | 1 | CABLE-CONTROL |
| R201307 | 1 | KIT-KNUCKLE PIN |
| R21-1002 | 1 | REGULATOR-WINDOW MANUAL |
| R21-1002R | 1 | REGULATOR-WINDOW MANUAL |
| R21-1005 | 1 | CONTROL-REGULATOR ELECTRIC WINDOW LH |
| R21-1009 | 1 | REGULATOR-WINDOW ELECTRIC LH |
| R21-1009R | 1 | REGULATOR-WINDOW ELECTRIC RH |
| R23-1038 | 5 | KIT-SHIELD WIPER MOTOR |
| R23-1040 | 1 | MOTOR ASSY-12V WITH COVER |
| R42-1081 | 2 | SEAL-WINDOW PEEPER |
| R42-1098 | 11 | SEAL-WINDSHIELD CURVED 1 PC |
| R42-1099 | 4 | SEAL-WINDSHIELD CURVED 2 PC |
| R44-1032-5 | 5 | GLASS-WINDSHIELD GREEN TINT 5 PACK |
| R44-1033-30 | 4 | GLASS-WINDSHIELD GREEN TINT LH 30 PACK |
| R44-1033-5R | 5 | GLASS-WINDSHIELD GREEN TINT RH 5 PACK |
| R44-1035-5 | 1 | GLASS-WINDSHIELD GREEN TINT 5 PACK |
| R44-1037-5 | 5 | GLASS-WINDSHIELD GREEN TINT 5 PACK |
| R44-1050-2 | 1 | GLASS-WINDOW PEEPER CLEAR 2 PACK |
| R44-1073-5 | 2 | GLASS-WINDOW DOOR DROP GREEN TINT 5 PACK |
| R44-1103OCC | 1 | WINDOW-DOOR SLEEPER COMPARTMENT DK TINT |
| R46-1095 | 2 | SHIELD-HEAT |
| R507002 | 4 | KIT-REPAIR BRAKE EATON 16-1/2' |
| R59-1052-101 | 1 | MIRROR ASSY-MOTO W/O OAT SNSR LH/RH SET |
| R65-1031 | 1 | ROD-LOCKINSIDE KW DAYLITE DOOR |
| R73-1004OCC | 1 | VISOR-SUN OUTSIDE SST |
| R77-1251 | 1 | REINFORCEMENT-SEAT CAB |
| R83-1007 | 3 | STOP-DOOR RUBBER CUSHION |
| R90P | 2 | FILTER |
| RC1040 | 6 | CAP-RADIATOR 10 PSI |
| RHK29XLS | 1 | KIT-BRAKE HARDWARE 4720Q |
| RHK61XLS | 15 | KIT-BRAKE HARDWARE 4726E2 |
| RHK62XLS | 9 | KIT-BRAKE SPRING |
| RK1443ESTD20M | 2 | REMAN BRAKE SHOE KIT |
| RK22323 | 1 | KIT-REPLACEMENT, HTR CNECTR |
| RK30063 | 1 | KIT-BOWLREPLACEMENT |
| RK31791 | 1 | HARNESS |
| RK4515QPR23M | 4 | REMAN SHOE KIT |
| RK4702QSTD23M | 2 | REMAN SHOE KIT |
| RK4707QSTD23M | 2 | REMAN SHOE KIT |
| RK4709E2STD23M | 23 | REMAN SHOE KIT |

| PART NUMBER | QUANTITY | DESCRIPTION |
|----------------|----------|---|
| RK4725E2PR23M | 5 | REMAN SHOE KIT |
| RK61663 | 2 | KIT BOWL W/O WIF |
| RKN28510 | 1 | VALVE-RELAY, RG2 |
| RSL5400 | 3 | VALVE |
| RV31010S | 100 | RIVET |
| RW4011XM1DRMAN | 1 | PUMP-WATER CAT C12 REMAN |
| S11-1076 | 1 | BRACKET-HOLDER LOGBOOK |
| S11-1138 | 1 | BRACKET-MONITOR POST no longer available per Paccar |
| S11-1157 | 1 | BRACKET-MONITOR POST |
| S11-1159 | 1 | BRACKET-MONTIOR COVER no replacement |
| S20-1003 | 1 | RETAINER-LCD MONITOR no replacement |
| S2280-1 | 4 | SLEEVE-ARM DRIVING MPC |
| S2588 | 1 | VALVE ASSY-ROADRANGER |
| S45-1005 | 3 | LOUVER-CAB CENTER |
| S45-1006 | 2 | LOUVER-CAB DRIVER SIDE |
| S45-1007 | 1 | LOUVER-CAB PASSENGER SIDE |
| S53-1278 | 1 | TELLTALE DECAL DWIM LH |
| S60-1148-3 | 1 | TRIM-COVER MONITOR UPPER |
| S63-1028 | 1 | PAD-CLUTCH PEDAL |
| S67-1016 | 1 | PLUG-SWITCH DASH |
| SA50 | 1 | KIT-MIRROR TRIPOD F MNT |
| SA8SOF | 1 | MIRROR-8' SS OFFSET CVX |
| SH716S | 1 | MIRROR-HEATED 7X16 SS WC |
| SH716SL | 1 | MIRROR-HTD 7X16 SSWC W/LT |
| SH716SOCC | 1 | MIRROR HEATED 7X16'SS WC |
| SH8SOFH | 2 | MIRROR-8' SS CONVER HTD |
| SK000246 | 1 | KIT-HEAVY DUTY BRUSH CONTACTS |
| SK1369-03 | 1 | KIT-CUP HOLDER ASSY |
| SK2914/1BXW | 2 | DESIC-CART KIT |
| SMA3124715QP | 4 | SHOE-BRAKE MERITOR Q PLUS 16-1/2X6 |
| SPF5 | 1 | ROD-END |
| SPF5S | 5 | END-ROD 5/16 |
| SPF6S | 14 | END-ROD 3/8 |
| SPFL5 | 5 | END-ROD |
| SPFL6S | 4 | END-ROD CLUTCH |
| SPL170-4X | 2 | KIT-UNIVERSAL JOINT |
| SPL250-3X | 2 | KIT-UJOINTSPL250 |
| SR2000015 | 1 | VALVE EXPANSION |
| SR2000017OCC | 1 | ACTUATOR MODE OCC |
| SR2000020 | 1 | SWITCH-FREEZE CONTROL |
| SR2000022 | 1 | KIT-WATER-VALVE |
| SR2000030 | 3 | KNOB-HEATER |
| SR2000031 | 1 | COIL ASSY-HEATER HVAC ALUM/COPPR/BRASS |
| SR2000035 | 1 | RESISTOR- FAN SPEED- HVAC |
| SR2000053 | 1 | VALVE KIT-WATER |
| SR2000067 | 2 | WHEEL-BLOWER BDL CW 5-19/32 X 3-15/32P |
| SR2000071 | 1 | ACTUATOR-ELECTRONIC,WATER VALVE,HTR DOOR |
| SR2000073 | 1 | CABLE |
| SR2000092 | 5 | FILTER |
| SR59-6117-1 | 4 | GLASS ASSY FLAT |
| SRK120 | 1 | KIT-KINGPIN REPAIR, 20K WESTPORT |
| ST6002 | 1 | TANK ASSY SURGE N5346001 |
| T18-1000-001 | 2 | BEZEL-FRESH AIR VENT |
| T224CHR | 2 | CARTRIDGE |
| T42-1015 | 2 | GASKET EXHAUST BRACKET |
| T81-1001 | 1 | SPRING AIR 86'SLEEPER |

| PART NUMBER | QUANTITY | DESCRIPTION |
|-------------------|----------|---|
| TANW401L | 3 | CAPNUT-INNER |
| TAS400004 | 2 | KIT-STEERING GEAR SEAL |
| TAS650012TRP | 1 | KIT-GEAR SEAL TAS65 |
| TAS850005TRW | 1 | KIT-GEAR SEAL TAS85 |
| TE11987LBH | 1 | END-TIE ROD RH 1.50' |
| TE11988LBH | 1 | END-TIE ROD LH 1.50' |
| TH57-22264ATR | 6 | BUSHING |
| TL30250 | 1 | SWITCH-TURN SIGNAL KENWORTH |
| TR509ALU | 8 | STEM-VALVE 90 BEND 4.25 LONG |
| TR545D | 4 | STEM-VALVE obs/nla per vendor |
| TR59-41376ATR | 2 | REPLACEMENT TORQUE ROD |
| TRE11003 | 1 | END-TIE ROD RH 1.50' |
| TRE11004 | 2 | END-TIE ROD LH 1.50' |
| TRE11981 | 2 | END-TIE ROD RH 1.50' |
| TRE11982 | 1 | END-TIE ROD LH 1.50' |
| TSM4PKW | 22 | ANTENNA-C.B., SINGLE |
| TTL4PKW | 17 | ANTENNA-C.B., DUAL |
| TU75X2061-26NS | 1 | BUMPER 7GAUGE TAPERED |
| UB11100 | 1 | GASKET- HVAC- RUBBER/URETHANE |
| UB14000 | 1 | GASKET-HVAC,RUBB/URETH(1BAG=10FT) |
| UD10250 | 1 | INSULATOR-MOTOR CORK |
| UE10100 | 1 | FLAPPER ASSY-RECIRCULATION AIR HVAC RBR |
| UH7635 | 2 | BULB-HALOGEN |
| UMRS4/12 | 2 | RELAY-MICRO 280 |
| V38-1114 | 1 | FITTING-STR 3/8'BEAD TO 5/8' |
| V88-1072 | 1 | TUBE CRM MULTIBEND / Min.-Qty:2 |
| V88-1073 | 1 | TUBE-COOLANT RETURN MANIFOLD |
| VH11000 | 2 | ADAPTER-SERVICE PORT-REFRIGERANT |
| VH11600 | 2 | KIT-O-RING-HVAC SERVICE- RUBBER/HNB |
| VK10055 | 2 | KIT-CAST IRON PULLEY |
| VL2029 | 5 | VALVE-TRUCK BRS 3/8MNPT-# |
| VL2058 | 2 | VALVE-DRAIN TRUCK BRS#4M |
| VL2389 | 5 | VALVE-DRAIN AIR TANK BRS |
| W01-10-01P55N025B | 4 | SCREW-MACH PAN PSD M5-0.80X25 BLK |
| W01-358-9144 | 1 | SPRING-AIR |
| W01-544-9208 | 1 | SPRING-AIR |
| W1341-10 | 3 | STUD-DRIVE FLANGE |
| W34-1113-035LZNW | 12 | BOLT PAN HD LOCK ZN |
| W612 | 9 | NOZZLE-WASHER |
| WE1090L | 10 | STUD WHEEL LH 1-1/8-16 X 3-9/32' |
| WE1090R | 10 | STUD WHEEL RH 1-1/8-16 X 3-9/32' |
| WE5988R | 7 | NUT-RH I-3/4-16 O-1-1/8-16 X 3-1/16' |
| WE6000 | 20 | NUT- FLANGE M22-1.5 |
| WE6034 | 22 | STUD-WHEEL M22-1.5X4-13/16' |
| WE8969L | 6 | STUD-WHEEL LH 3/4-16 X 2-15/16' |
| WE8981 | 7 | STUD- WHEEL M22-1.5 X 4' |
| WM783A | 1 | FOUR-WAY THREE POSITION CONTROL VALVE B/O |
| X002252 | 8 | INDICATOR-AIR RESTRICTION |
| X005822 | 2 | ELIMINATOR-MOISTURE |
| X007784 | 2 | CLAMP |
| X1-1008 | 2 | NUT |
| X-12-1207 | 2 | PLUG-PIPE |
| X-14-800 | 50 | BALL STEEL 1/2' |
| X1987001 | 1 | FILTER AIR CAB |